
BHIM HOSPITAL FORMULARY



APPROVED BY
DRUGS AND THERAPEUTIC COMMITTEE

PREPARED BY
PHR. PARBATI CHAUDHARY AND THE DTC TEAM

SEPTEMBER 16, 2022
BHIM HOSPITAL, DISTRICT HOSPITAL
SIDDHARTHANAGAR-12, BHAIRAHAWA, RUPANDEHI

Preface

(Formulary list) is a list of medicines approved for use in the health care system by authorized prescribers which contains national essential medicine list. It consists of the safe, locally available drugs of assured quality and comparatively cost-effective, satisfying the health care needs of the majority of the patients.

The formulary list for Bhim hospital has been approved and published and accorded with the main objectives of the national drug policy, 1995 i.e. to ensure the availability and affordability of efficacious, safe and good quality medicines relevant to the quality health care needs and service of the people in a sustainable and equitable manner and to promote the rational use of medicine by the healthcare professionals and consumers.

This formulary list is based on the national list of essential medicines (NLEM), 2021 and Nepalese National Formulary (NNF), 2018. This consists of policies and procedure for operating Bhim hospital formulary list, Drug classification on alphabetical order and pharmacological uses and drug prescribing during pregnancy and breast feeding. I am immensely grateful to all the expertise for their valuable and generous contribution. It would have been impossible for this manuscript journey from submission to publication without their effortless dedication.

I am also debt of Prof. **Dr. Dharma Prasad Khanal**, Head of Pharmacy Department, Manmohan Memorial Institute Of health sciences, Soalteemode, Kathmandu, who constantly and effortlessly guided, supported, inspired and mentored us throughout the process.

In forthcoming days, with the support of different expertise, I assure to add more drugs information, effective rational drug prescribing guidelines for this hospital, promising of hospital manual publication. That's why, views and ideas, Comments and recommendations of health professionals are highly suggested for better version of this hospital formulary list.

I hope that all the health professionals of Our Bhim hospital would embrace this formulary tool for better management of drugs and rational drug prescribing as visualized in National Health Policy, 2076.

.....
Dr. Shakuntala Kumari Gupta
Medical superintendent
Head of DTC
Bhim hospital

Acknowledgement

In the pursuit of quality healthcare, I would like to eternally thank all the specialists of Bhim hospital for their valuable inputs and sincere efforts in the development of this formulary. Special thanks to all contributors for their generous involvement and valuable contribution for this hospital formulary list.

Contributors:

S.N.	Name Of Contributors of Bhim hospital	Designation
1	Dr. Semanta Dahal	Anaesthologist
2.	Dr. Arif Hussen	Paediatrician Consultant
3.	Dr. Pratyush Gyanwali	Paediatrician Consultant
4.	Dr. Sailaja Ghimire	Gynaecologist
5.	Dr. Bhuwa Ojha	Gynaecologist
6.	Dr. Sujal Shrestha	Ophthalmologist
7.	Dr. Sushila Pokhrel	Ophthalmologist
8.	Dr. Buddha Rayamajhi	Dermatologist
9.	Dr. Milan Sedhai	ENT Consultant
10.	Dr. Prakriti Basukala	Dental Surgeon
11.	Dr. Siddhartha Pandey	Medical Officer
12.	Ms. Neha Thapa	Ex. Matron Of Nursing Department
13.	Mrs. Bhagawati Thapa	Incharge Of Nursing Department
14.	Mrs. Sabita Sharma	Incharge Of Emergency Department
15.	Phr. Parbati Chaudhary	Pharmacy Officer

This formulary list wouldn't have been possible without the friendly co-operation of Prof. **Dr. Dhrama Prasad Khanal**, Head of Pharmacy Department, Manmohan Memorial Institute Of health sciences, Soalteemode, Kathmandu, who constantly and effortlessly guided, supported, inspired and mentored me throughout the process.

And also, all the Bhim hospital pharmacy team especially Pharmacy assist. Mr. Rup Narayan Chaudhary and everyone who were involved directly and in-directly in developing Bhim hospital formulary list are all remembered from the corner of my heart.

Bhim hospital formulary list

I hope, this formulary will aid in providing useful information about drugs to the health professionals and in promoting the rational use of drugs and as a result quality health services. The Authority will continuously update the formulary and would like to invite readers to share their expertise in the field and provide recommendations and comments.

.....

Phr. Parbati Chaudhary
Pharmacy officer, 7th level
Secretary of DTC
Bhim Hospital

Contents

Preface	1
Acknowledgement	2
Terms of Reference for Drug and Therapeutic committee as per Hospital Pharmacy guidelines, 2072, Government of Nepal	5
Introduction (Formulary list)	8
Classification of drugs on the basis of Alphabetical order	10
Classification of drugs on the basis of pharmacological order	49
Annex 1: Choice of drugs for common problems during pregnancy	78
Annex 2: Drugs Whose Amount In Milk Is Too Small To Be Harmful To The Infant Or Those Found To Be Safe In Ordinary Doses	80
Annex 4: Format of addition/ deletion of medicine in Bhim hospital formulary:	82
Comments and Recommendation:	84

Terms of Reference for Drug and Therapeutic committee as per Hospital Pharmacy guidelines, 2072, Government of Nepal	
Name	Drug and therapeutic committee of Bhim hospital
Status	Committee designed as per hospital pharmacy guideline, 2078 section 3 to operate the service delivered through medicines and medicinal substances or materials in the hospital effectively and systematically
purpose	<p>It ensures that:</p> <ol style="list-style-type: none"> 1. Medicines and supplies are used appropriately and with maximum benefit for the patient/community. 2. Pharmaceutical products are safe and of adequate quality and quantity. 3. Resources are used efficiently and cost effectively
As per section 4, function, duty and right	<ol style="list-style-type: none"> 1. To determine a list of medicines and medicinal substances or materials to be put in the hospital pharmacy i.e. hospital formulary. 2. To determine pre-qualified manufacturers and suppliers of medicines or medicinal substances or materials as required. 3. To approve or disapprove a particular brand according to reliability of its quality. 4. To approve or revise the Hospital Formulary. 5. . To monitor an adverse drug reaction. 6. To prepare a protocol pertaining to a treatment service being provided by the hospital. 7. To prepare a format of prescription with a list of drugs based on the hospital formulary 8. To inspect and monitor the hospital pharmacy from time to time. 9. To implement or have directive from the ministry regarding the operation of the hospital pharmacy service implemented.
As per section 3, composition	<ol style="list-style-type: none"> 1. Hospital chief or senior physician authorized by him/her- chairperson. 2. Chief of medical department or units- member 3. Chief looking after nursing function-member 4. Administration section chief-member 5. Financial administration section chief-member 6. Hospital pharmacy chief-member secretary. <p>Additional members can be co-opted by DTC or sub-committees if deemed necessary for specific matters. These members will not have voting power.</p>

Bhim hospital formulary list

<p>Portfolio holders and functions</p>	<p>Chairperson:</p> <ul style="list-style-type: none"> - Chairperson will be hospital chief or senior physician appointed by him/her. <p>The chairperson will be responsible for:</p> <ul style="list-style-type: none"> - Setting agenda in collaboration with secretariat. - Call the meeting as per agreed schedule. - Chair and moderate the meeting, guide decision making. - Review and endorse minutes and DTC reports. <p>Secretariat:</p> <p>-The head of pharmacy will, by default, be the committee secretary.</p> <p>The secretariat will be responsible for:</p> <ul style="list-style-type: none"> - Organizing the meeting(sending invitations at least 1 week in advance and reminder 2 days before, preparing materials , arrange for logistics, etc.). - Setting agenda in collaboration with chairperson. - Compile draft minutes and reports, submit to chairperson for review and disseminating them for review and action within 72 years from the meeting. - Comment and corrections should be sent back within a week. - Follow up implementation of actions by the persons/ sub committees responsible and informing the chairperson of progress and challenges.
<p>Provision elated to committee meeting</p>	<p>As per section 5</p> <ol style="list-style-type: none"> 1. A meeting of the committee shall convey at least once every 2 months. 2. At least 48 hours prior to the meeting of the committee, the member secretary must provide all members with a meeting agenda. 3. The presence of more than 50% of the members shall be considered a quorum for a meeting proceeding. 4. A meeting shall be chaired by the committee chairperson.
<p>Reports and communication</p>	<ol style="list-style-type: none"> 5. A decision of the committee shall be based on the vote from the majority of members present. In an event of a tie, the chairperson shall cast a decisive vote. 6. The decision of the committee shall as be attested by the member secretary 7. other procedures pertaining to committee meeting shall be as determined by the committee itself
<p>Code of contact, conflict of interest, confidentiality, transparency</p>	<p>DTC members will uphold their respective professional code of conduct in conducting DTC business.</p> <p>Members will ensure there is no conflict of interest and commit to transparency (within the hospital) and confidentiality in conducting HPTC meeting.</p>

Bhim hospital formulary list

	In particular, any influence or undue relationship with the pharmaceutical industry should be avoided, and the selection and procurement decisions will be bound to confidentiality within the hospital.
Resources and finance	Funds from DTC routine operations will come from hospital budget. When possible, donors/IP/MOH may support refreshments, stationary and communication costs, training and workshops or any other activity deemed necessary for DTC business.

Introduction (Formulary list) —a list of medicines approved for use in the health care system by authorized prescribers which contains national medicine list. It consists of the most effective, safe, locally available drugs of assured quality that will satisfy the health care needs of the majority of the patients.

Formulary list is prepared as per section 4.1 of hospital pharmacy guideline, 2078.

IMPORTANCE OF FORMULARY LIST:

- The formulary provides many benefits in providing improved patient care at decreased cost through improved selection and rational medicine use.
- The formulary system also improves efficiency within the procurement and inventory management programs.
- It has been observed that new Doctors do not have reference book/ formulary list of drugs available at Bhim hospital.

Policies and procedures

1. Policy for formulary drug use.

- Formulary drug list are those drugs prescribed by an authorized prescribers at Bhim hospital pharmacy only.
- Prescribers shall prescribe drugs in generic name as per section 17, Hospital pharmacy guideline, 2072 unless special case. This practice have following benefits.
 - ❖ Generic names are more informative than brand names and reflect their affiliation to certain therapeutic classes.
 - ❖ Generic prescribing facilitates product substitution, whereas prescribing by a brand name often implies filling only the prescribed brand name; and
 - ❖ Generic names facilitate purchasing of products from multiple suppliers, whether as brand name or as generic products. Generically produced drugs are often cheaper than products sold by brand names.
- Drugs available at Bhim Hospital pharmacy are arranged in alphabetical list and according to therapeutical classification.
- All hospital staff are informed and involved, to avoid prescribers requesting medicines outside the list and thereby forcing patients to buy them outside the hospital: if this occurs, it may mean there is a problem either with prescribing practices or with the selection of medicines.
- Head of department shall contact main Store of Bhim hospital for procurement of ward supply drugs.
- The formulary list shall be reviewed periodically (usually annually, to coincide with the annual procurement planning), considering:
 - ❖ Requests for addition/deletion
 - ❖ Changes in disease patterns, priority and availability of resources (e.g. If the medicine budget is increased, or a new specialist clinic is opened etc.)

2. Additions to and deletions from the formulary list

- Requests for addition or deletion of a drug to the formulary shall be made by an individual doctors with an endorsement of head of department. The request is made through completion

Bhim hospital formulary list

of a Request for Addition/Deletion Form along with supporting literature and a disclosure of dual interest to Drug and Therapeutics Committee.

- The Request for Addition/Deletion Form is sent to the Secretary of the Drug and Therapeutics Committee (pharmacy incharge) for evaluation.
- The pharmacy incharge conducts literature search and prepares a written evaluation comparing the newly requested drug with current formulary drugs used for the same indications criteria for comparison are efficacy, safety and cost.
- The evaluation should be reviewed by the entire Drug and Therapeutics Committee and approval shall be done by chief of DTC.
- If the new drug is found to be superior to an existing drug on the formulary, or to be unique, it will be added to the formulary.
- Existing drug(s) on the formulary found to be inferior, and not needed for use for other indications, will be deleted from the formulary.
- Head of department should raise demand and maintain stock as per their need.

Classification of drugs on the basis of Alphabetical order				
S.n.	Generic name	Dose	Dosage form	Unit
SOLID DOSAGE FORM				
1	acarbose	25 mg	tablet	tab
2	acarbose	50 mg	tablet	tab
3	aceclofenac	100 mg	tablet	tab
4	aceclofenac	200 mg	sr tablet	tab
5	acyclovir	200 mg	tablet	tab
6	acyclovir	400 mg	tablet	tab
7	acyclovir	800 mg	tablet	tab
8	alfazosin	10 mg	tablet	tab
9	allopurinol	100 mg	tablet	tab
10	allopurinol	300 mg	tablet	tab
11	alprazolam	0.5 mg	tablet	tab
12	amiodarone HCl	100 mg	tablet	tab
13	amitryptilline	10 mg	tablet	tab
14	amitryptilline	25mg	tablet	tab
15	amitryptilline	75mg	tablet	tab
16	amlodipine	10 mg	tablet	tab
17	amlodipine	2.5 mg	tablet	tab
18	amoxicillin	125 mg	dt tablet	tab
19	amoxicillin	250 mg	tablet	tab
20	amoxicillin	500mg	tablet	tab
21	anastrazole	1mg	tablet	tab

Bhim hospital formulary list

22	aprimilast	30 mg	tablet	tab
23	aripiprazole	10mg	tablet	tab
24	aripiprazole	15mg	tablet	tab
25	ascorbic acid	500 mg	tablet	tab
26	aspirin	150mg	tablet	tab
27	aspirin	300mg	tablet	tab
28	aspirin	75mg	tablet	tab
29	atenolol	25 mg	tablet	tab
30	atorvastatin	10 mg	tablet	tab
31	atorvastatin	20 mg	tablet	tab
32	atorvastatin	40 mg	tablet	tab
33	azathioprine	100 mg	tablet	tab
34	azathioprine	50 mg	tablet	tab
35	baclofen	10mg	tablet	tab
36	baclofen	25 mg	tablet	tab
37	beclomethasone	400mcg	rotacap capsule	bottle
38	benzhexol	2mg	tablet	tab
39	betahistine	16mg	tablet	tab
40	betahistine	8mg	tablet	tab
41	bisacodyl	15mg	tablet	tab
42	bisoprolol	10mg	tablet	tab
43	bisoprolol	2.5 mg	tablet	tab
44	bisoprolol	5 mg	tablet	tab
45	budesonide	100 mcg	inhaler capsule	bottle
46	budesonide	100mcg	rotacap capsule	bottle

Bhim hospital formulary list

47	budesonide	200 mcg	inhaler capsule	bottle
48	budesonide	200 mcg	rotacap capsule	bottle
49	budesonide	400mcg	rotacap capsule	bottle
50	bupropion	150 mg	sr tablet	tab
51	busulphan	2 mg	tablet	tab
52	cabergoline	0.5 mg	tablet	tab
53	calcirol	1gm	powder	sachet
54	calcitriol	0.250 mcg	capsule	cap
55	calcium acetate	667mg	tablet	tab
56	calcium dobisilate	500mg	tablet	tab
57	carbamazepine	100 mg	tablet	tab
58	carbamazepine	200 mg	sr tablet	tab
59	carbamazepine	300 mg	tablet	tab
60	carbamazepine	400mg	tablet	tab
61	carbamazepine	200mg	cr tablet	tab
62	carbamazepine	300mg	cr tablet	tab
63	carbamazepine	400mg	tablet	tab
64	carbimzole	5mg	tablet	tab
65	carvedilol	3.125 mg	tablet	tab
66	carvedilol	6.25 mg	tablet	tab
67	cefadroxil monohydrate	250 mg	tablet	tab
68	cefadroxil monohydrate	500mg	tablet	tab
69	cefixme	100 mg	tablet	tab
70	cefixme	200 mg	tablet	tab
71	cefixme	400mg	tablet	tab

Bhim hospital formulary list

72	cefepodoxime	200 mg	tablet	tab
73	cefepodoxime proxetil	100 mg	dt tablet	tab
74	cefuroxime	250 mg	tablet	tab
75	cefuroxime	500 mg	tablet	tab
76	cephalexin	500mg	capsule	cap
77	charcoal activated	250mg	tablet	tab
78	chlordiazepoxide	5 mg	tablet	tab
79	chloroquine phosphate	250mg	tablet	tab
80	chlorpheniramine maleate	1mg	tablet	tab
81	chlorpheniramine maleate	4mg	tablet	tab
82	chlorpromazine	100mg	tablet	tab
83	chlorpromazine	25 mg	tablet	tab
84	cholecalciferol	400 IU	powder	sachet
85	cholecalciferol	60000 IU	tablet	tab
86	chymotrypsin forte	250 mg	tablet	tab
87	cinnarizine	25 mg	tablet	tab
88	ciprofloxacin	250 mg	tablet	tab
89	citalopram	20 mg	tablet	tab
90	clarithromycin	250 mg	tablet	tab
91	clarithromycin	500 mg	tablet	tab
92	clindamycin	600 mg	tablet	tab
93	clobazam	10mg	tablet	tab
94	clobazam	5mg	tablet	tab
95	clomipramine	10mg	tablet	tab
96	clomipramine	25mg	tablet	tab

Bhim hospital formulary list

97	clomipramine	50mg	tablet	tab
98	clonazepam	0.25 mg	tablet	tab
99	clonazepam	0.5 mg	tablet	tab
100	clonidine	0.25 mg	tablet	tab
101	clopidogrel	75 mg	tablet	tab
102	clopropamide	100mg	tablet	tab
103	clopropamide	250mg	tablet	tab
104	clotrimazole	100mg	tablet	tab
105	clozapine	100mg	tablet	tab
106	clozapine	25 mg	tablet	tab
107	codeine phosphate	15 mg	tablet	tab
108	colchicine	0.5mg	tablet	tab
109	conjugated estrogen	0.625mg	tablet	tab
110	cyclophosphamide	1000 mg	tablet	tab
111	cyclophosphamide	500 mg	tablet	tab
112	cycosporine	100 mg	tablet	tab
113	cycosporine	50 mg	tablet	tab
114	cyproheptadine	4 mg	tablet	tab
115	danazol	100mg	tablet	tab
116	danazol	50 mg	tablet	tab
117	deflazocort	6 mg	tablet	tab
118	dexamethasone	0.5 mg	tablet	tab
119	dexrabeprazole	10 mg	tablet	tab
120	diacerin	50mg	capsule	cap
121	diazepam	10 mg	tablet	tab

Bhim hospital formulary list

122	diazepam	5 mg	tablet	tab
123	diclofenac	100mg	tablet	tab
124	diclofenac	100mg	sr tablet	tab
125	diclofenac	50 mg	tablet	tab
126	diclofenace	75 mg	sr tablet	tab
127	dicyclomine	20 mg	tablet	tab
128	diethylcarbamazine	100mg	tablet	tab
129	digoxin 0.25 mg	0.25 mg	tablet	tab
130	diltiazem	120 mg	tablet	tab
131	diltiazem	30 mg	tablet	tab
132	diltiazem	90 mg	tablet	tab
133	divalporate sodium	250 mg	tablet	tab
134	divalporate sodium	500 mg	tablet	tab
135	docosahexanoic acid		tablet	tab
136	domperidone	10 mg	tablet	tab
137	donepezil	10 mg	tablet	tab
138	donepezil	5 mg	tablet	tab
139	doxofylline	400 mg	tablet	tab
140	doxycycline	100mg	capsule	tab
141	drotaverine	40 mg	tablet	tab
142	drotaverine	80 mg	tablet	tab
143	duloxetine	20 mg	tablet	tab
144	duloxetine	30 mg	tablet	tab
145	ebastine	10 mg	tablet	tab
146	ebastine	20 mg	tablet	tab

Bhim hospital formulary list

147	empaglifozin	10 mg	tablet	tab
148	empaglifozin	25 mg	tablet	tab
149	enalapril	2.5 mg	tablet	tab
150	enalapril	5 mg	tablet	tab
151	erythromicin	250 mg	tablet	tab
152	erythromicin	500 mg	tablet	tab
153	escitalopram	10 mg	tablet	tab
154	escitalopram	5 mg	tablet	tab
155	esmoprazole	20 mg	tablet	tab
156	esmoprazole	40 mg	tablet	tab
157	etoricoxib	120 mg	tablet	tab
158	famacyclovir	500 mg	tablet	tab
159	febuxostat	40 mg	tablet	tab
160	febuxostat	80 mg	tablet	tab
161	fenofibrate	160 mg	tablet	tab
162	fenofibrate	200 mg	tablet	tab
163	fexofenadine HCl	120 mg	tablet	tab
164	fexofenadine HCl	180 mg	tablet	tab
165	finasteride	1 mg	tablet	tab
166	finasteride	5 mg	tablet	tab
167	flavoxate	200 mg	tablet	tab
168	fluconazole	50 mg	tablet	tab
169	flucoxacillin	500 mg	tablet	tab
170	fludrocortisone acetate	100mcg		tab
171	flunarizine HCl	10 mg	tablet	tab

Bhim hospital formulary list

172	fluoxetine	10 mg	tablet	tab
173	fluoxetine	20 mg	tablet	tab
174	fluticasone	250 mcg	inhaler	pc
175	fluticasone propionate	250mcg	rotacap capsule	bottle
176	folic acid	5mg	tablet	tab
177	frusemide	20 mg	tablet	tab
178	gabapentin	100mg	capsule	cap
179	gabapentin	300mg	capsule	cap
180	glibenclamide	5mg	tablet	tab
181	gliclazide	40 mg	tablet	tab
182	gliclazide	80 mg	tablet	tab
183	glimpiride	1 mg	tablet	tab
184	glimpiride	2 mg	tablet	tab
185	glimpiride	3 mg	tablet	tab
186	glimpiride	4 mg	tablet	tab
187	glipizide	5mg	sr tablet	tab
188	glucosamine	500 mg	tablet	tab
189	granisetron	1 mg	tablet	tab
190	griseofulvin	125mg	tablet	tab
191	griseofulvin	250mg	tablet	tab
192	griseofulvin	500mg	tablet	tab
193	haloperidol	0.25 mg	tablet	tab
194	haloperidol	1.5 mg	tablet	tab
195	haloperidol	5 mg	tablet	tab
196	hydrochlorthiazide	12.5 mg	tablet	tab

Bhim hospital formulary list

197	hydroxychloroquine	200mg	tablet	tab
198	hydroxychloroquine sulfate	100 mg	tablet	tab
199	hyoscine butyl bromide	20mg	tablet	tab
200	ibuprofen	200 mg	tablet	tab
201	illaprazole	10mg	tablet	tab
202	imipramine	25 mg	tablet	tab
203	imipramine	50 mg	tablet	tab
204	imipramine	75 mg	tablet	tab
205	indomethacin	75 mg	sr tablet	tab
206	ipratropium bromide	400 mcg	rotacap capsule	pc
207	iron polymaltose		tablet	tab
208	isosorbide dinitrate	10 mg	tablet	tab
209	isosorbide dinitrate	5 mg	tablet	tab
210	isosorbide mononitrate	10 mg	tablet	tab
211	isosorbide mononitrate	20 mg	tablet	tab
212	isosorbide mononitrate	5 mg	tablet	tab
213	isotretinoin	10 mg	capsule	cap
214	isotretinoin	20 mg	capsule	cap
215	itopride	50 mg	tablet	tab
216	itraconazole	100 mg	tablet	tab
217	itraconazole	200 mg	tablet	tab
218	ivermectin	6 mg	sr tablet	tab
219	ketorolac	10 mg	tablet	tab
220	L-arginine granules	3gm	sachet	sachet
221	lamivudine	100 mg	tablet	tab

Bhim hospital formulary list

222	lamivudine	150 mg	tablet	tab
223	lamotigrine	25 mg	tablet	tab
224	lansoprazole	30 mg	tablet	tab
225	levetirecetam	1 gm	tablet	tab
226	levetirecetam	500 mg	tablet	tab
227	levocetizine	5 mg	tablet	tab
228	levofloxacin	500 mg	tablet	tab
229	levofloxacin	750 mg	tablet	tab
230	levonorgestrol	150mcg	tablet	tab
231	linagliptin	2.5 mg	tablet	tab
232	linagliptin	5 mg	tablet	tab
233	lisinopril	2.5 mg	tablet	tab
234	lisinopril	5mg	tablet	tab
235	lithium carbonate	300 mg	tablet	tab
236	lithium carbonate	450 mg	tablet	tab
237	loperamide	2mg	tablet	tab
238	loratidine	10 mg	tablet	tab
239	lorazepam	1 mg	tablet	tab
240	lorazepam	2 mg	tablet	tab
241	losartan	25 mg	tablet	tab
242	losartan	50 mg	tablet	tab
243	mebendazole	100 mg	tablet	tab
244	medroxyprogesterone	10mg	tablet	tab
245	mefenamic acid	250 mg	tablet	tab
246	mefenamic acid	500 mg	tablet	tab

Bhim hospital formulary list

247	megestrol acecate	40 mg	tablet	tab
248	melphan	2 mg	tablet	tab
249	melphan	5 mg	tablet	tab
250	mercaptopurine	50 mg	tablet	tab
251	mesalamine	400 mg	tablet	tab
252	metformin	1000 mg	sr tablet	tab
253	metformin	1000 mg	tablet	tab
254	metformin	500 mg	sr tablet	tab
255	metformin	850 mg	sr tablet	tab
256	metformin	850 mg	tablet	tab
257	methotrexate	10 mg	tablet	
258	methotrexate	2.5 mg	tablet	tab
259	methotrexate	5 mg	tablet	tab
260	methotrexate	7.5 mg	tablet	tab
261	methylcobalamin	1500 mcg	tablet	tab
262	methylcobalamin	500 mcg	tablet	tab
263	methyl dopa	250 mg	tablet	tab
264	methylprednisolone	16 mg	tablet	tab
265	methylprednisolone	32 mg	tablet	tab
266	methylprednisolone	4 mg	tablet	tab
267	methylprednisolone	8 mg	tablet	tab
268	metoprolol	100mg	sr tablet	tab
269	metoprolol	12.5 mg	sr tablet	tab
270	metoprolol	12.5 mg	tablet	tab
271	metoprolol	25 mg	sr tablet	tab

Bhim hospital formulary list

272	metoprolol	25 mg	tablet	tab
273	metoprolol	50 mg	tablet	tab
274	metronidazole	400mg	tablet	tab
275	metronidazole	200mg	tablet	tab
276	midazolam	15mg	tablet	tab
277	mirtazapine	15mg	tablet	tab
278	mirtazapine	30mg	tablet	tab
279	mirtazapine	7.5mg	tablet	tab
280	montelukast	10 mg	tablet	tab
281	montelukast	50 mg	sr tablet	tab
282	morphine	10mg	sr tablet	tab
283	morphine	10mg	tablet	tab
284	moxifloxacin	400mg	tablet	tab
285	multivitamin		tablet	tab
286	mycophenolate mofetil	500 mg	tablet	tab
287	naltrexone	50 mg	tablet	tab
288	naproxen	250mg	tablet	tab
289	naproxen	500mg	tablet	tab
290	nebivolol	2.5 mg	tablet	tab
291	nebivolol	5 mg	tablet	tab
292	niclosamide	500mg	tablet	tab
293	nifedipine	10 mg	capsule	cap
294	nifedipine	5 mg	capsule	cap
295	nilasto		tablet	tab
296	nimesulide	100mg	tablet	tab

Bhim hospital formulary list

297	nimesulide	200 mg	tablet	tab
298	nitrofurantion	100 mg	tablet	tab
299	nitrofurantion	50 mg	tablet	tab
300	norethisterone	5mg	tablet	tab
301	norfloxacin	400 mg	tablet	tab
302	ofloxacin	200 mg	tablet	tab
303	ofloxacin	400mg	tablet	tab
304	olanzapine	10mg	tablet	tab
305	olanzapine	2.5 mg	tablet	tab
306	olanzapine	5mg	tablet	tab
307	olanzapine	7.5mg	tablet	tab
308	olmesartan	20 mg	tablet	tab
309	olmesartan	40 mg	tablet	tab
310	omeprazole	20 mg	tablet	tab
311	ondansetron	4 mg	tablet	tab
312	ondansetron	8 mg	tablet	tab
313	ornidazole	500 mg	tablet	tab
314	pantoprazole	40 mg	tablet	tab
315	penicillin g	400,000	tablet	tab
316	penicillin g	500,000	tablet	tab
317	penicillin g	800,000	tablet	tab
318	penicillin g	10 lac, iu	tablet	tab
319	penicillin v	250mg	tablet	tab
320	pentoxifylline	400mg	tablet	tab
321	pheneramine	1mg	tablet	tab

Bhim hospital formulary list

322	pheneramine	25mg	tablet	tab
323	pheneramine	50 mg	tablet	tab
324	phenobarbitone	30mg	tablet	tab
325	phenobarbitone	60mg	tablet	tab
326	phenytoin	300mg	tablet	tab
327	phenytoin	50mg	tablet	tab
328	pioglitazone	15mg	tablet	tab
329	pioglitazone	30mg	tablet	tab
330	praziquantal	150mg	tablet	tab
331	praziquantal	600mg	tablet	tab
332	prazosin	1 mg	tablet	tab
333	prazosin	2.5 mg	tablet	tab
334	prazosin	5 mg	tablet	tab
335	prazosin	5mg	xl tablet	tab
336	pre and probiotic		capsule	cap
337	prednisolone	10mg	tablet	tab
338	prednisolone	2.5 mg	tablet	
339	prednisolone	20 mg	tablet	tab
340	prednisolone	40 mg	tablet	tab
341	prednisolone	5mg	tablet	tab
342	pregabalin	100 mg	tablet	tab
343	pregabalin	75 mg	tablet	tab
344	probencid	500 mg	tablet	tab
345	prochlorperazine	5 mg	tablet	tab
346	progesterone	100mg	tablet	tab

Bhim hospital formulary list

347	propranolol	10mg	tablet	tab
348	propranolol	20 mg	tablet	tab
349	propranolol	40 mg	tablet	tab
350	pyridoxime	10 mg	tablet	tab
351	pyridoxime	100 mg	tablet	tab
352	pyridoxime	40mg	tablet	tab
353	pyridoxime	60mg	tablet	tab
354	rabeprazole	20 mg	tablet	tab
355	ramipril	2.5 mg	tablet	tab
356	ramipril	5 mg	tablet	tab
357	repaglimide	1mg	tablet	tab
358	repaglimide	2mg	tablet	tab
359	risperidone	1mg	tablet	tab
360	risperidone	2mg	tablet	tab
361	risperidone	3mg	tablet	tab
362	risperidone	4mg	tablet	tab
363	rituximab	500 mg	tablet	tab
364	rivastigmine	1.5mg	tablet	tab
365	rosuvastatin	10 mg	tablet	tab
366	rosuvastatin	20 mg	tablet	tab
367	rosuvastatin	5 mg	tablet	tab
368	rotahaler		inhaler	pc
369	roxithromycin	150 mg	tablet	tab
370	s-almodipine	5mg	tablet	tab
371	S-amlodipine besilate	2.5mg	tablet	tab

Bhim hospital formulary list

372	salbutamol	200 mcg	inhaler	pc
373	salbutamol	200 mcg	rotacap	pc
374	salbutamol	2mg	tablet	tab
375	salmeterol	500 mcg	rotacap capsule	bottle
376	secnidazole	1 gm	tablet	tab
377	serratiopeptidase	10 mg	tablet	tab
378	serratiopeptidase	5 mg	tablet	tab
379	sertaline HCl	100 mg	tablet	tab
380	sertaline HCl	25 mg	tablet	tab
381	sertaline HCl	50 mg	tablet	tab
382	sitagliptin	100 mg	tablet	tab
383	sitagliptin	25 mg	tablet	tab
384	sitagliptin	50 mg	tablet	tab
385	sodium valporate	200mg	tablet	tab
386	sodium valporate	300mg	tablet	tab
387	sodium valporate	500mg	tablet	tab
388	sodium valporate	200mg	cr tablet	tab
389	sodium valporate	300mg	cr tablet	tab
390	sodium valporate	500mg	cr tablet	tab
391	spironolactone	100mg	tablet	tab
392	spironolactone	12.5 mg	tablet	tab
393	spironolactone	25 mg	tablet	tab
394	tacrolimus	0.5mg	tablet	tab
395	tacrolimus	1mg	tablet	tab
396	tamoxifen	10mg	tablet	tab

Bhim hospital formulary list

397	tamoxifen	20mg	tablet	tab
398	tamsulosin HCl	200 mcg	tablet	tab
399	tamsulosin HCl	400 mcg	tablet	tab
400	telmisartan	20 mg	tablet	tab
401	telmisartan	40 mg	tablet	tab
402	telmisartan	80 mg	tablet	tab
403	terbinafine HCl	250 mg	tablet	tab
404	thiamine	100 mg	tablet	tab
405	thiamine	50 mg	tablet	tab
406	thyroxine sodium	100 mcg	bottle	pc
407	thyroxine sodium	12.5 mcg	bottle	pc
408	thyroxine sodium	25 mcg	bottle	pc
409	thyroxine sodium	50 mcg	bottle	pc
410	thyroxine sodium	75 mcg	bottle	pc
411	tinidazole	1000mg	tablet	tab
412	tinidazole	500mg	tablet	tab
413	tiotropium	18 mcg	rotacap capsule	bottle
414	tizanidine	2 mg	tablet	tab
415	tizanidine	4 mg	tablet	tab
416	topiramate	100 mg	tablet	tab
417	topiramate	25 mg	tablet	tab
418	torsemide	10 mg	tablet	tab
419	torsemide	100 mg	tablet	tab
420	torsemide	20 mg	tablet	tab
421	tramadol	50 mg	tablet	tab

Bhim hospital formulary list

422	tranexamic acid	500 mg	tablet	tab
423	ursodeoxycholic acid	150 mg	tablet	tab
424	ursodeoxycholic acid	300 mg	tablet	tab
425	valacyclovir	1000 mg	tablet	tab
426	lorenses	10gm		pcs
427	vitamin b-complex		capsule	cap
428	vitamin b1 (thiamine)	75mg	tablet	tab
429	vitamin E	400mg	capsule	cap
430	vitamin-K		tablet	tab
431	voglibose	0.2 mg	tablet	tab
432	voglibose	0.3 mg	tablet	tab
433	warfarin	1mg	tablet	tab
434	Zinc sulphate	10 mg	tablet	tab
435	Zinc sulphate	20 mg	tablet	tab
436	amlodipine + atenolol	2.5 mg+ 25 mg	tablet	tab
437	amlodipine + atenolol	2.5mg +50 mg	tablet	tab
438	amlodipine + atenolol	5mg + 25mg	tablet	tab
439	amlodipine + atenolol	5mg +50 mg	tablet	tab
440	amlodipine + losartan	2.5mg +25 mg	tablet	tab
441	amlodipine + losartan	5+25mg	tablet	tab
442	amlodipine + losartan	5+50 mg	tablet	tab
443	amlodipine + losartan	50 mg	tablet	tab
444	amlodipine + telmisaten		tablet	tab
445	amoxicillin + clavulanate	375 mg	tablet	tab
446	amoxicillin + clavulanate	625 mg	tablet	tab

Bhim hospital formulary list

447	ampicillin + cloxacillin	250+250 mg	tablet	tab
448	atenolol + chlorthalidone	50+12.5 mg	tablet	tab
449	atenolol + chlorthalidone	50+25 mg	tablet	tab
450	benzhexol + trifluoperazine	2mg + 5mg	tablet	tab
451	calcium carbonate + d3	500 +250 mg	tablet	tab
452	cefpodoxime + clavulanic acid	200+125 mg	tablet	tab
453	cefxime + clavulanic acid	200+125 mg	tablet	tab
454	chlorzoxazone + paracetamol	250 +500 mg	tablet	tab
455	codeine + paracetamol	10 + 500 mg	tablet	tab
456	dextrothorphan hydrobromide + clorpheneramine + phenylephrine hydrochloride		tablet	tab
457	dicyclomine + ethylmorphine		tablet	tab
458	domeperidone + omeprazole		capsule	cap
459	domeperidone + pantaprazole	30 +40 mg	tablet	tab
460	domperidone +rabeprazole		capsule	cap
461	formeterol+ budesonide	6 mcg+100 mcg	rotacap	bottle
462	formeterol+ budesonide	6mcg + 400 mcg	rotacap	bottle
463	frusemide+amiloride	20mg +5mg	tablet	tab
464	frusemide+spironolactone	20 mg+ 50 mg	tablet	tab
465	ibuprofen + paracetamol	400 mg + 325 mg	tablet	tab
466	l-dopa + carbidopa	100 mg+ 10 mg	tablet	tab
467	l-dopa + carbidopa	250 mg + 25 mg	tablet	tab
468	levocetirizine + montelukast	5mg + 10 mg	tablet	tab
469	losartan + hydrochlorthiazide	25 mg+ 12.5 mg	tablet	tab
470	losartan + hydrochlorthiazide	50 mg + 25 mg	tablet	tab
471	mefenamic acid+dicyclomine Hcl	250 mg+10mg	tablet	tab

Bhim hospital formulary list

472	metformin + glimipride	500 mg+ 1mg	tablet	tab
473	metformin + glimipride	500 mg+ 2 mg	tablet	tab
474	metformin + linagliptine	500+2.5mg	tablet	tab
475	metformin +linagliptin	1000+2.5mg	tablet	tab
476	metformin SR + glimipride	1000 mg + 1mg	tablet	tab
477	metformin SR + glimipride	1000mg + 2mg	tablet	tab
478	metformin+linagliptine	850mg+2.5mg	tablet	tab
479	methylcobalamin +pregabalin	1500 mcg+75 mg	tablet	tab
480	metronidazole + diloxanide furoate	400 mg +500mg	tablet	tab
481	paracetamol + caffeine	500 mg + 25 mg	tablet	tab
482	paracetamol + dextropropoxyhene		tablet	tab
483	paracetamol + diclofenace	500 + 50mg	tablet	tab
484	paracetamol + phenylephrine + chlorpheniramine		tablet	tab
485	protein + vitamin		protein powder	bottle
486	salmeterol +fluticasone 250 mcg	50mcg +250 mcg	rotacap capsule	tab
487	sitagliptin + metformin	50 mg+ 100 mg	tablet	tab
488	sitgliptin + metformin	50 mg +850 mg	tablet	tab
489	sitgliptin + metformin	50+500 mg	tablet	tab
490	telmisartan + hydrochlorthiazide	40mg + 12.5 mg	tablet	tab
491	tramadol + paracetamol	37.5 mg +325 mg	tablet	tab
492	trypsin + chymotrysin		tablet	tab
493	vitamin b1 + b6 + b12		tablet	tab
LIQUID DOSAGE FORM				
494	albendazole	400 mg/10 ml	suspension	bottle
495	aluminium hydroxide	150 ml	suspension	bottle

Bhim hospital formulary list

496	amoxicillin	1.25 mg/5ml,60ml	suspension	bottle
497	amoxicillin	125mg/5ml, 90ml	syrup	bottle
498	azithromycin	100mg/5ml, 15ml	suspension	bottle
499	azithromycin	200 mg/5ml, 15ml	suspension	bottle
500	cefadroxil	125 mg/5 ml	dry syrup	bottle
501	cefixime	100 mg/5 ml	suspension	bottle
502	cefixime	50 mg/5 ml	suspension	bottle
503	cefixime	60 ml	dry syrup	bottle
504	cefpodoxime	100 mg/5ml	syrup	bottle
505	cefpodoxime	50 mg/5ml, 60ml	syrup	bottle
506	cetirizine	10 mg/5 ml	syrup	bottle
507	cholecalciferol	200ml	suspension	bottle
508	cholecalciferol	400 IU	drops	pcs
509	cloxacillin	125 mg/5 ml	syrup	bottle
510	cyproheptadine	2 mg/5ml, 200ml	syrup	bottle
511	dicyclomine	10 mg/5 ml, 50 ml	syrup	bottle
512	dicyclomine hcl	20mg	syrup	bottle
513	digestive enzyme	200ml	syrup	bottle
514	disodium hydrogen citrate	1.38 gm/5 ml, 100 ml	syrup	bottle
515	disodium hydrogen citrate	200 ml	syrup	bottle
516	domperidone	1 mg/ml, 30 ml	syrup	bottle
517	domperidone	30ml	suspension	bottle
518	diclofenac	30ml	syrup	bottle
519	erythromycin	125 mg/5ml	syrup	bottle
520	fexofenadine HCl	30mg/5ml	syrup	bottle

Bhim hospital formulary list

521	flucloxacillin	125 mg/5ml	syrup	bottle
522	fluconazole	50 mg/5 ml	syrup	bottle
523	fluconazole	50mg/ml, 35ml	suspension	bottle
524	lactulose	10gm/5ml	syrup	bottle
525	levocetirizine	2.5 mg/5ml	syrup	bottle
526	liver tonic	100ml	syrup	bottle
527	liver tonic	200ml	syrup	bottle
528	magnesium hydroxide	170 ml	suspension	bottle
529	mebendazole	100 mg/5ml	syrup	bottle
530	mefenamic acid	100 mg/5 ml, 60 ml	syrup	bottle
531	metronidazole	200mg/5ml, 60ml	suspension	bottle
532	multivitamin		syrup	bottle
533	ofloxacin	50 mg/5ml, 30 ml	syrup	bottle
534	ofloxacin	50mg/5ml, 30ml	suspension	bottle
535	ondansetron	2 mg/ 5ml, 30 ml	syrup	bottle
536	paracetamol	150 mg/ml, 15 ml	oral drop	bottle
537	piperazine	750 mg	syrup	bottle
538	salbutamol	2mg/5 ml, 100 ml	syrup	bottle
539	stonil	200 ml	syrup	bottle
540	sucralfate	250 mg/5ml, 200 ml	suspension	bottle
541	tonic	200 ml	syrup	bottle
542	urinary alkaliizer	100 ml	solution	bottle
543	vitamin b complex	100ml	syrup	bottle
544	vitamin c	15ml	drops	pcs
545	zinc sulphate solution	40 ml	solution	

Bhim hospital formulary list

546	aluminium hydroxide + magnesium hydroxide		syrup	bottle
547	aluminium hydroxide + magnesium hydroxide+ semithecone + oxethazaine	200ml	suspension	bottle
548	amoxicillin + clavulanate	200mg +28.5 mg in 30 ml	dry syrup	bottle
549	bromhexine + terbutaline + guaifensin		syrup	bottle
550	cefixime +clavulanic acid	50 mg/5ml + 31.25 mg/5ml	dry syrup	bottle
551	dextromethorphan + chlorpheniramine	100ml	syrup	bottle
552	dextromethorphan + chlorpheniramine+ phenylephrine		syrup	bottle
553	dicyclomine + semithecone	10ml	drops	bottle
554	dicyclomine + semithecone	30 ml	syrup	bottle
555	ibuprofen + paracetamol	100 mg + 125 mg/5ml, 60 ml	syrup	bottle
556	magaldrate + simethicone	170 ml	suspension	bottle
557	magnesium hydroxide + aluminium hydroxide	170 ml	suspension	bottle
558	mefenamic acid + dicyclomine hcl		drops/syrup	pcs
559	metronidazole + diloxanide furoate	100 mg + 125 mg/5ml, 60 ml	syrup	bottle
560	milk of magnesia	170ml	suspension	bottle
561	multivitamin + multimineral + antioxidant		syrup	bottle
562	paracetamol + phenylephrine + chlorpheniramine	100 ml	adult syrup	bottle
563	paracetamol +phenylephrine + chlorpheniramine	30 ml	paediatric syrup	bottle
564	pre & probiotic	100 ml	dry syrup	bottle
565	salbutamol + bromohexane	100ml	expectorant	bottle
566	triamcinolone acetonide	0.1 w/w, 10 g	oral paste	
567	fluticasone		nasal solution	pc
568	fluticasone propionate		nasal spray	pc
569	ipratropium	15ml	nasal solution	pcs
570	mometasone furoate + benzalkonium chloride + phenylethyl alcohol	0.05% + 0.01% +0.25%,12 ml	nasal spray	

Bhim hospital formulary list

571	oxymethazoline	0%	nasal drop	ph
572	salbutamol	2.5 mg	nasal solution	ph
573	chlorhexidine	0.2%, 80ml	gargle solution	bottle
574	diclofenac	0.074% W/V, 100 ml	oral gargle	bottle
575	povidone iodine gargle	100ml	gargle	bottle
PARENTERAL DOSAGE FORM				
576	amikacin	100 mg	injection	ampule
577	amikacin	250/2ml	injection	ampule
578	amikacin	500 mg	injection	ampule
579	amiodarone	500 mg/ml, 3ml	injection	ampule
580	amphotericin b	50 mg powder for solution for infusion vial	injection	ampule
581	ampicillin	250mg/ml	injection	ampule
582	ampicillin	500mg/ml	injection	ampule
583	anti- tetanus immunoglobulin	0.5 ml	injection	ampule
584	anti-D immunoglobulin	250 mcg	injection	ampule
585	atropine	0.5 mg/1ml	injection	ampule
586	azithromycin	500 mg	injection	ampule
587	bendamustine	100mg	injection	ampule
588	benzathine penicillin	1.2 mu	injection	vial
589	bupivacaine	0.50%	injection	ampule
590	calcium gluconate	10%, 10 ml	injection	ampule
591	carboplatin	150mg	injection	ampule
592	carboplatin	450mg	injection	ampule
593	cefazolin	1gm	injection	ampule
594	cefazolin	500mg	injection	ampule

Bhim hospital formulary list

595	cefipime	1gm	injection	ampule
596	cefotaxime	1gm	injection	vial
597	cefotaxime	250 mg/ml	injection	vial
598	cefotaxime	500mg	injection	vial
599	ceftazidime	250 mg	injection	vial
600	ceftriaxone	1gm	injection	vial
601	cefuroxime	750 mg	injection	vial
602	ceetriaxone	500 mg	injection	vial
603	chloramphenicol	1 gm	injection	vial
604	chlorpheniramine meleate	10mg	injection	vial
605	chlorpromazine	50 mg/2ml	injection	vial
606	ciprofloxacin	200mg/100ml	infusion	bottle
607	cisplatin	10mg	injection	vial
608	cisplatin	50mg	injection	vial
609	clindamycin	150mg/ml in 2ml	injection	ampule
610	clindamycin	300 mg	injection	vial
611	clindamycin	600 mg	injection	vial
612	cloxacillin	500 mg	injection	vial
613	daberpoetin alfa	25mcg	injection	ampule
614	daberpoetin alfa	40mcg	injection	ampule
615	dacarbazine	100mg	injection	vial
616	dacarbazine	500mg	injection	vial
617	daunorubicin	20mg	injection	ampule
618	dexamethasone	4 mg	injection	ampule
619	dexamethasone	8 mg	injection	ampule

Bhim hospital formulary list

620	dextrose	25%, 25ml	infusion	bottle
621	dextrose	50%, 25ml	infusion	bottle
622	dextrose	10%, 500 ml	infusion	bottle
623	dextrose	25%, 25 ml	infusion	bottle
624	dextrose in glycerine	25ml	infusion	bottle
625	dextrose in saline	5% in 0.45%, 500ml	infusion	bottle
626	diazepam	10mg/2ml	injection	ampule
627	diazepam	5mg/2ml	injection	ampule
628	diclofenac	25mg/ml, 3ml	injection	ampule
629	digoxin	0.5mg	injection	ampule
630	diphtheria	0.5ml	injection	ampule
631	distill water	10 ml	injection	ampule
632	distill water	5ml	injection	ampule
633	DNS	500 ml	infusion	bottle
634	dobutamine	250mg	injection	ampule
635	docetaxel	120mg	injection	ampule
636	docetaxel	20mg	injection	ampule
637	docetaxel	80mg	injection	ampule
638	dopamine	200mg/5ml	injection	ampule
639	doxorubicin	10mg	injection	ampule
640	doxorubicin	50mg	injection	ampule
641	doxycycline	100 mg/ml	injection	bottle
642	enoxaparin	40 mg	injection	vial
643	enoxaparin	60 mg	injection	vial
644	esmolol hcl	10mg/ml,10ml	injection	vial

Bhim hospital formulary list

645	esmaprazole	40mg	injection	vial
646	etoposide	100 mg/5ml	injection	vial
647	fentamyl citrate	10 ml	injection	ampule
648	fentamyl citrate	2 ml	injection	ampule
649	frusemide	20 mg/ml	injection	ampule
650	gentamycin	80 mg/ml	injection	ampule
651	haloperidol		injection	ampule
652	heparin sodium	20,000 iu/ml	injection	ampule
653	heptatitis-b vaccine	20mcg/ml	injection	ampule
654	insulin glargine recombinant	100 iu/ml	injection	cartidge
655	insulin glulisine	30/70	injection	cartidge
656	insulin lispro biphasic injction(insulin lispro + insuline lispro protamine suspension)	25% + 75%, 100 iu/ml	injection	cartidge
657	insulin biphasic (soluble injection+ isophane insuline)	30%+70%, 40 iu/ml	injection	cartidge
658	insulin regular (recombinant DNA origin)	40iu/ml, 10ml	injection	cartidge
659	insulin regular with pen device (recombinant DNA origin)	100iu/ml	injection	cartidge
660	ketamine	100 mg/ml	injection	ampule
661	ketamine	500 mg/ml	injection	ampule
662	ketorolac	30 mg/ml	injection	ampule
663	labetelol	5mg/ml	injection	ampule
664	levofloxacin	500 mg/100ml	injection	ampule
665	levofloxacin	750 mg/100 ml	injection	ampule
666	magnesium sulphate	0.5 mg/ml in 2 ml	injection	ampule
667	magnesium trisilicate	500ml	infusion	ampule
668	mannitol	20%	injection	ampule
669	mephentiramine	30 mg/ml, 100 ml	injection	ampule

Bhim hospital formulary list

670	meropenem	1 gm/ml	injection	ampule
671	meropenem	500 mg/ml	injection	ampule
672	methylprednisolone	1000mg	injection	vial
673	methylprednisolone	1gm	injection	ampule
674	methylprednisolone	40mg/ml	injection	ampule
675	metoprolol	5 mg	injection	ampule
676	moxifloxacin	400 mg/100ml	injection	ampule
677	neostigmine	0.5 mg/5ml	injection	ampule
678	nitroglycerin	25mg/ 5ml	injection	ampule
679	normal saline	100ml	infusion	ampule
680	normal saline	500 ml	infusion	ampule
681	ofloxacin	200mg/100ml	injection	ampule
682	omeprazole	40mg	injection	ampule
683	ondansetron	2mg/ml	injection	ampule
684	ondansetron	4mg/ml	injection	ampule
685	ornidazole	100ml	infusion	ampule
686	pantoprazole	40 mg	injection	ampule
687	paracetamol	1 gm/100ml	injection	ampule
688	paracetamol	300mg/ml, 2ml	injection	ampule
689	penicillin g	500,000	injection	ampule
690	pethidine	50 mg/ml	injection	ampule
691	pheniramine	22.75 mg/ml	injection	ampule
692	potassium chloride	20 meq, 10 ml	injection	ampule
693	promethazine	25 mg/ml	injection	ampule
694	propranolol	1mg/ml	injection	ampule

Bhim hospital formulary list

695	propofol	10 mg/ml	injection	ampule
696	ranitidine	50 mg/ml	injection	ampule
697	RL	500 ml	infusion	bottle
698	Tramadol	100 mg/2ml	injection	ampule
699	tranexamic acid	500 mg	injection	vial
700	triamcinolone acetonide	10mg/ml	injection	ampule
701	triamcinolone acetonide	40mg/ml	injection	ampule
702	valethamate	8mg/ml	injection	vial
703	vancomycin	500 mg	injection	vial
704	vitamin b complex	2ml	injection	ampule
705	vitamin- K	10mg/ml	injection	ampule
706	amoxicillin + clavulanate	375mg	injection	vial
707	amoxicillin + clavulanate	1.2 gm	injection	vial
708	cefotaxime + sulbactam	125mg	injection	vial
709	ceftriaxone + salbactam	1 gm	injection	vial
710	ceftriaxone + tazobactam	1.125 gm	injection	vial
711	lispro + protamine	25% + 50%	injection	vial
712	piperacillin + tazobactam	2.25 gm	injection	vial
713	piperacillin + tazobactam	4.5 gm	injection	vial
714	salbactam + cefoperazone	1 gm	injection	vial
715	salbactam + cefoperazone	1.5 gm	injection	vial
OPHTHALMOLOGICAL, EAR, NOSE AND THROAT PREPARATIONS				
716	carboxymethylcellulose	1%	eye drop	ph
717	carboxymethylcellulose	0.50%	eye drop	ph
718	chloramphenicol	5%, 5ml	eye/ear drop	ph

Bhim hospital formulary list

719	ciprofloxacin	0.3%,5ml	eye drop	ph
720	clotrimazole	10ml	eye/ear drop	ph
721	cromolyn sodium	15ml	eye drop	ph
722	diclofenace	5ml	eye drop	ph
723	dorzolamide	2%	eye drop	ph
724	flurbiprofen	0%	eye drop	ph
725	flurmethanolone	0%	eye drop	ph
726	glycerin	10ml	ear drop	ph
727	ketorolac	0.50%	eye drop	ph
728	lidocaine spray	100gm, 15%	aerosol	pcs
729	moxifloxacin	0.50%	eye drop	ph
730	ofloxacin	0.30%	eye drop	ph
731	prednisolone	1%	eye drop	ph
732	sodium chromoglycate	2%	eye drop	ph
733	tobramycin	1.00%	eye drop	ph
734	tropicamide	1%	ear drop	ph
735	betamethasone +neomycin	0.1% +0.5 %	eye drop	ph
736	benzocaine + chlorobutal + paradichlorobenzene + turpentine oil		ear drop	ph
737	betamethasone +neomycin + chlorocresol	0.1%+ 0.5%+ 0.1%	eye drop	ph
738	choramphenicol + dexamethasone	0.5 % +0.1 %	eax resolvent)	ph
739	ciprofloxacin +dexamethasone	0.3%+0.1%	eye drops	ph
740	clotrimazole + lignocaine	1%w/v+2%w/v,10ml	ear drop	ph
741	fluorometholone + neomycin		eye/ear drop	ph
742	lignocaine + neomycin		ear drop	ph
743	neomycin + benzalkonium chloride + betamethasone + thermoseal	0.5% w/w +0.02% w/v + 0.1% w/v+ 0.005% w/w	eye/ear drop	ph

Bhim hospital formulary list

744	paradichlorobenzene + lignocaine + chlorobutal		ear drop	ph
745	polymyxinb sulphate 5000 iu +chloramphenicol5 mg +dexamethasone sodium1 mg + phenylmercuric nitrate0.02 % w/v		eye drop	ph
746	polyvinyl alcohol + poivdone + sodium perborate	14 mg+ 6mg+ 0.028% w/v	eye drop	ph
TOPICAL DOSAGE FORM				
747	retinol		cream	tube
748	2% xylocaine with 1:20000 adrenaline		gel	tube
749	anti-hemorrhoidal ointment	30g	ointment	tube
750	betamethasone cream	0.1%, 10gm	cream	tube
751	butenafine	1%	Cream	tube
752	chloramphenicol	1% , 5g	eye ointment	pcs
753	choline salicylate	9% w/v	ointment	tube
754	clindamycin	1%	gel	tube
755	clotrimazole		Cream	tube
756	chloramphenicol		ointment	tube
757	ciprofloxacin	0.3%,5gm	eye ointment	tube
758	clobetasol	0.05%	cream	tube
759	clotrimazole	25gm 1%w./w	cream	tube
760	desnide	0.05%	lotion	tube
761	diclofenace diethylamine	1.16%	cream	tube
762	flucinolone	0.03%	cream	tube
763	heparin jelly	200 iu	jelly	tube
764	heparin ointment	50 iu	ointment	tube
765	ketoconazole	2%	cream	tube
766	luliconazole	1% w/w, 10 mg	cream	tube
767	mupirocin	10 g	ointment	tube

Bhim hospital formulary list

768	mupirocin	5 g	ointment	tube
769	pilex	30 g	ointment	tube
770	polysporin	15g	ointment	tube
771	povidone- iodine	5%	cream	tube
772	terbinafine	1%	cream	tube
773	halobestol propionate	0.05%	cream	tube
774	tretinoin	0.03%	gel	tube
775	tretinoin	0.05%	gel	tube
776	adapalene	0.10%	gel	tube
777	mometasone	0.10%	cream	tube
778	hydrocortisone	0.50%	cream	tube
779	hydrocortisone	1%	cream	tube
780	fluticasone	0.05%	ointment	tube
781	fluticasone	5%	cream	tube
782	glyceryl trinitrate	0.2%, 25g	ointment	tube
783	nitroglycerin		ointment	tube
784	salicylic acid	20.00%	ointment	tube
785	salicylic acid	40.00%	ointment	tube
786	salicylic acid	10.00%	ointment	tube
787	silver sulphadiazine	25g, 1% w/w	cream	tube
788	mometasone	0.10%	ointment	tube
789	diclofenac	30gm	gel	tube
790	Adapalene + clindamycin	0.1 %+ 1%	gel	tube
791	Adapalene + benzoyl peroxide	0.1%+ 2.5 %	gel	tube
792	chloramphenicol + polymyxin B	5000 iu, 10mg	ointment	tube

Bhim hospital formulary list

793	halobestol propionate + gentamicin		ointment	tube
794	clotrimazole +gentamicne+beclomethasone	1%w/w+0.1%w/w+0.025%w/w	Cream	tube
795	halobestol propionate + salicylic acid	0.05% w/w + 3% w/w	ointment	tube
796	halobestol propionate + fusidic acid	0.05% w/w + 2% w/w	ointment	tube
797	beclomethasone dipropionate and neomycin		ointment	tube
798	bemethasone dipropionate + fusidic acid	2% + 0.1%	cream	tube
799	beclomethasone dipropionate, clotrimazole and neomycin	0.025 % + 1 % +0.5 %	Cream	tube
800	benzoyl peroxide gel	5%, 20gm	gel	tube
801	choline salicylate + benzalkonium chloride	9 % +0.02 %	gel	tube
802	polymixin b sulfate + gramacidin	10,000 units+0.25 mg	ointment	tube
803	clobetasole+gentamycine	0.05% w/w + 0.1% w/w, 15gm	ointment	tube
804	clobetasole+gentamycine+miconazole	15gm	ointment	tube
805	clobetasole+salisylic acid	0.05% w/w + 3% w/w,30gm	ointment	tube
806	coal tar + salicylic acid		ointment	tube
807	clotrimazole + beclomethasone dipropionate	0.025% + 1 %	Cream	tube
808	metronidazole+chlorhexidine+lignocaine+ menthol	1% +1 % +2% +0.1 %	dental Gel	tube
809	POTASSIUM NITRATE +SODIUM MONOFLUOROPHOSPHATE , mint flavour	5%+0.7%,10g	medicated toothpaste	tube
810	gentamycin + betamethasone + iodochlorohydroxy quinoline + clotrimazole	5gm	Cream	pcs
811	metronidazole + clotrimazole + lactic acid + bacillus		pessary	tablet
813	veginal wash		vaginal solution	pcs
814	hydroquinone		cream	pcs
815	conjugated estrogen		vaginal cream	tube
816	avipattikar churna	100gm	powder	pcs
817	clotrimazole	1%,100g	dusting powder	bottle

Bhim hospital formulary list

818	glycerin	30ml	enema	pcs
819	glycerin suppository	adult	suppository	tab
820	glycerin suppository	paediatric	suppository	tab
821	paracetamol	125mg	suppository	tab
822	minoxidil	5% w/v 60 ml	topical hair solution spray	bottle
823	minoxidil+ finasteride	5% w/v + 0.1% w/v, 60 ml	topical hair solution	bottle
824	glycerine + sodium chloride	30gm	solution	pcs
825	fluconazole	30ml	lotion	bottle
826	calamine	15%, 30ml	lotion	bottle
827	permethin lotion	5%	lotion	bottle
828	mometasone	0.10%	lotion	bottle
829	calamine + diphenhydramine		lotion	bottle
830	clotrimazole		mouth paint	pcs
831	ketoconazole	2%, 100ml	shampoo	bottle
832	ketoconazole	2%, 50ml	shampoo	bottle
833	permethin	10 g	soap	pc
834	ketoconazole	10 g	soap	pc
835	clotrimazole	10 g	soap	pc
836	absorbable gelatin sponge for nasal use		gelatin sponge	pc
SURGICAL ITEMS				
837	abdominal belt	large		pc
838	abdominal belt	medium		pc
839	abdominal belt	small		pc
840	abdominal belt	xl		pc
841	arm sling pouch	large		pc

Bhim hospital formulary list

842	arm sling pouch	medium		pc
843	arm sling pouch	small		pc
844	arm sling pouch	xl		pc
845	back support	large		pc
846	back support	medium		pc
847	back support	small		pc
848	back support	xl		pc
849	cervical collar	large		pc
850	cervical collar	medium		pc
851	cervical collar	small		pc
852	corn plast tape	pc		pc
853	cotton bandage	3"		pc
854	cotton bandage	4"		pc
855	crepe bandage	4		pc
856	crepe bandage	6		pc
857	delivery cotton pad			pc
858	dressing bandage	3		pc
859	dressing bandage	4		pc
860	dental floss			pc
861	dressing bandage	6		pc
862	easy fix			pc
863	ECG lead			pc
864	external nasal splint	small size		pc
865	external nasal splint	large size		pc
866	external nasal splint	middle size		pc

Bhim hospital formulary list

867	Feeding syringe	50 cc		pc
868	finger splint			pc
869	foley's catheter	14 number		pc
870	foley's catheter	16 number		pc
871	g-dress	medium		pc
872	g-dress	small size		pc
873	g-free needle	16G		pc
874	g-free needle	26 G		pc
875	handiplast			pc
876	insulin syringe	1 ml		pc
877	iv cannula	10 G		pc
878	iv cannula	18 G		pc
879	iv cannula	20 G		pc
880	iv cannula	22 G		pc
881	iv cannula	24 G		pc
882	iv cannula	3 way		pc
883	iv set	adult		pc
884	iv set	paediatric		pc
885	knee cap	large		pc
886	knee cap	medium		pc
887	knee cap	small		pc
888	knee mobilizer	large		pc
889	knee mobilizer	medium		pc
890	knee mobilizer	small		pc
891	lumbar sacral belt			pc

Bhim hospital formulary list

892	mersilk cutting body	1		pc
893	mersilk cutting body	2		pc
894	mersilk cutting body	3		pc
895	mersilk round body	1		pc
896	mersilk round body	2		pc
897	mersilk round body	3		pc
898	nasal prong			pc
899	Ng tube	10 no		pc
900	Ng tube	12 no		pc
901	Ng tube	14 no		pc
902	Ng tube	16 no		pc
903	Ng tube	8 no		pc
904	O2 mask			pc
905	O2reservoir mask			pc
906	paper tape	0.5"		pc
907	paper tape	1.5"		pc
908	paper tape	1"		pc
909	paper tape	2"		pc
910	paraffine gauge			pc
911	polivinyal alcohol nasal pack	nasal pack with string		pc
912	pop bandage	4		pc
913	pop bandage	5		pc
914	pop bandage	6		pc
915	portex tracheotomy tube	7 mm		pc
916	portex tracheotomy tube	7.5 mm		pc

Bhim hospital formulary list

917	portex tracheotomy tube	8 mm		pc
918	prolene round body	1		pc
919	prolene round body	2		pc
920	prolene round body	3		pc
921	safety pad	adult size		pc
922	shoulder immobilizer	large		pc
923	shoulder immobilizer	medium		pc
924	shoulder immobilizer	small		pc
925	suction pipe	10 no		pc
926	suction pipe	12 no		pc
927	suction pipe	14 no		pc
928	suction pipe	16 no		pc
929	suction pipe	8 no		pc
930	surgical blade	10 no		pc
931	surgical blade	11 no		pc
932	surgical blade	15 no		pc
933	surgical gloves	6.5		pc
934	surgical gloves	7		pc
935	surgical suture	2-0		pc
936	surgical suture	3-0		pc
937	syringe	10 ml		pc
938	syringe	20 ml		pc
939	syringe	3 ml		pc
940	syringe	5 ml		pc
941	syringe	50 ml		pc

Bhim hospital formulary list

942	thromometer	digital		pc
943	uring bag	adult		pc
944	zigzag cotton	100 gm		pc
945	zigzag cotton	50 mg		pc

Classification of drugs on the basis of pharmacological order	
I CENTRAL NERVOUS SYSTEM AGENTS	
GENERAL ANAESTHETICS	
Ketamine	Injection: 10 mg/ml and 100 mg/ml
Propofol	Injection: 10 mg/ mL; 20 mg/ mL.
Local anaesthetics	
Bupivacaine	Injection:0.25%, 0.5 % .
Lidocaine	Injection: 1%, 2% (hydrochloride) in 2- ml. Topical forms: 2% to 4% (hydrochloride).
FIXED DOSE COMBINATIONS	
Lidocaine + epinephrine (adrenaline)	Injection: 1%; 2% (hydrochloride or sulfate) + epinephrine 1:200 000 in vial. Dental cartridge: 2% (hydrochloride) + epinephrine 1:80 000
Ephedrine	Injection: 30 mg (hydrochloride)/ mL in 1- mL ampoule(For use in spinal anaesthesia during delivery, to prevent hypotension). .
PREANAESTHETIC MEDICATIONS	
Atropine	Injection: 1 mg (sulfate) in 1- mL ampoule.
Midazolam	Injection: 1 mg/ mL. Tablet: 7.5 mg; 15 mg
Fentanyl	Injection: 0.05 mg/ml
Others	
Metoclopramide HCl	Injection:5mg/ml
pantoprazole	Injection: 40mg/ml
Promethazine	Injection: 25mg/ml

Bhim hospital formulary list

Ranitidine	Injection:2mg/ml
Rocuronium	Injection: 10mg/ml
Vecuronium	Injection: 4mg/ml
ANTICONVULSANTS	
Carbamazepine	Tablet (controlled release): 200 mg, 300 mg, 400 mg Tablet:200 mg, 400 mg
Diazepam	Gel or rectal solution: 5 mg/ ml in 0.5 ml; 2-ml; 4- ml tubes.
Clonazepam	Tablet: 0.25mg, 0.5mg, 1mg
Lorazepam	Injection formulation: 2 mg/ ml in 1- ml ampoule; 4 mg/ ml in 1- ml ampoule.
Magnesium sulfate	Injection: 0.5g/ ml in 2- ml ampoule (equivalent to 1 g in 2 ml;
Gabapentin	Tablet/Capsules: 100mg, 300mg
Levetiracetam	Tablet: 100mg, 500mg
Anti-parkinsonism drugs	
Levodopa + carbidopa	Tablet: 100 mg + 10 mg; 100 mg + 25 mg; 250 mg + 25 mg
ANTIMIGRAINE MEDICINES	
For treatment of acute attack	
Acetylsalicylic acid	Tablet: 300 mg to 500 mg.
Ibuprofen	Tablet: 200 mg; 400 mg.
Paracetamol	Oral liquid: 120 mg/5 ml [c]; 125 mg/5 ml [c]. Tablet: 500 mg.
For prophylaxis	
Propranolol	Tablet: 20 mg; 40 mg (hydrochloride).
Amitriptyline	Tablet: 10 mg, 25 mg
Metoprolol	

Bhim hospital formulary list

DRUGS USED FOR NEUROPATHIC PAIN	
Amitriptyline	Tablet: 75 mg, 10 mg, 25 mg
Duloxetine	Tablet: 20 mg, 10 mg
Gabapentine	Capsule: 100 mg, 200 mg
Pregabalin	Capsules: 75 mg, 100 mg, 150 mg,
Opioid analgesics	
Codeine phosphate	Tablet: 15 mg
Tramadol hydrochloride	Tablet: 50 mg; Injection: 50 mg/ml
Antipsychotic agents	
Chlorpromazine	Oral liquid: 25 mg (hydrochloride)/5 ml. Tablet: 100 mg (hydrochloride).
Fluphenazine	Injection: 25 mg (decanoate or enantate) in 1-ml ampoule.
Haloperidol	Injection: 5 mg in 1- ml ampoule. Tablet: 2 mg; 5 mg.
Clozapine	Solid oral dosage form: 25 to 200 mg.
Anti depressive agents	
Amitriptyline	Tablet: 25 mg; 75 mg. (hydrochloride).
Fluoxetine	Solid oral dosage form: 20 mg (as hydrochloride).
Escitalopram	Tablet: 5, 10, 20 mg
Fluoxetine	Capsules: 10 mg, 20 mg
Duloxetine	Capsules and gastro-resistant Capsules, as duloxetine hydrochloride: 20 mg, 30 mg, 40 mg, 60 mg
Medicines used in bipolar disorders	
Carbamazepine	Tablet (scored): 100 mg; 200 mg.

Bhim hospital formulary list

Lithium carbonate	Solid oral dosage form: 300 mg.
Valproic acid (sodium valproate)	Tablet (enteric-coated): 200 mg; 500 mg (sodium valproate).
Medicines for anxiety disorders	
Diazepam	Tablet (scored): 2 mg; 5 mg.
2 Analgesics and Antipyretics	
Non-opioids and non-steroidal anti-inflammatory drugs (NSAIDs)	
Acetylsalicylic acid (aspirin)	Suppository: 50 mg to 150 mg. Tablet: 75mg/150 MG
Paracetamol	Oral liquid: 120 mg/5 mL; 125 mg/5 mL. Injection: 300mg/2ml Tablet: 500 mg
FIXED DOSE COMBINATIONS	
Ibuprofen +paracetamol	Tablet: 400mg+ 325 mg Oral liquid: 100mg+ 325 mg/5ml (60ml)
Paracetamol +codeine	Tablet: 500 mg+ 10 mg
Paracetamol +chlorxazone	Tablet: 500 mg+ chlorxazone250 mg
Paracetamol +tramadol	Tablet: 325 mg+ 37.5 mg
Paracetamol + caffeine	Tablet: 500mg + caffeine 65 mg
Paracetamol + chlorpheniramine+ phenylephrine	Tablet: 325 mg-2 mg-5 mg Oral syrup: 160 mg-1 mg-2.5 mg/5 ml
Opioid analgesics	
codeine	Tablet: 30 mg (phosphate).
Miscellaneous analgesics and antipyretics	
Amitriptyline	Tablet: 10 mg; 25 mg
Dexamethasone	Injection: 4 mg/ ml in 1- ml ampoule

Bhim hospital formulary list

	Tablet: 0.5mg Tablet: 5 mg; 10 mg.
Fluoxetine	Solid oral dosage form: 20 mg (as hydrochloride).
Hyoscine butylbromide	Injection: 20 mg/ ml.
	Tablet: 10 mg, 20 mg
Loperamide	Tablet: 2 mg.
Metoclopramide	Injection: 5 mg (hydrochloride)/ml in 2ml ampoule. Tablet 10 mg (hydrochloride).
Midazolam	Injection: 1 mg/ ml; 5 mg/ ml.
Ondansetron	Injection: 8mg base/ 4ml in or 4mg/2ml ampoule (as hydrochloride). Oral liquid: 4 mg base/5 ml, 30 ml syrup. Solid oral dosage form: Eq 4 mg base; Eq 8 mg base
3 ANTIALLERGICS AND MEDICINES USED IN PROPHYLAXIS	
Dexamethasone	Injection: 4 mg/ ml in 1- ml ampoule
Epinephrine (adrenaline)	Injection: 1 mg in 1- ml ampoule.
Loratadine	Tablet: 10 mg.
Prednisolone	Tablet: 5 mg, 10 mg, 20 mg
Hydrocortisone	Powder for Injection: 100 mg (as sodium succinate) in vial with water for Injection
Fexofenadine	Tablet: 120 mg, 180 mg
	Oral solution: 30 mg/5ml
levocetirizine	Tablet: 5 mg
Cetirizine	Tablet: 10 mg

4 ANTIDOTES AND OTHER SUBSTANCES USED IN POISONINGS	
Non-specific	
Charcoal, activated	10 g Powder, Capsules
Specific	
Acetylcysteine	Injection: 200 mg/ ml in 10- ml ampoule. Oral liquid: 10% [c]; 20% [c].
Atropine	Injection: 1 mg (sulfate) in 1- ml ampoule.
Calcium gluconate	Injection: 100 mg/ ml in 10- ml ampoule.
Methylthioninium chloride (methylene blue)	Injection: 10 mg/ ml in 10- ml ampoule.
Naloxone	Injection: 400 micrograms (hydrochloride) in 1- ml ampoule.
Penicillamine	Solid oral dosage form: 250 mg.
Potassium ferric hexacyano-ferrate(II) 2H ₂ O (Prussian blue)	Powder for oral administration.
Sodium nitrite	Injection: 30 mg/ ml in 10- ml ampoule.
Sodium thiosulfate	Injection: 250 mg/ ml in 50- ml ampoule.
5 ANTI-infectives agents	
Anthelmintics	
Intestinal anthelmintics	
Albendazole	Tablet (chewable): 400 mg.
Mebendazole	Tablet (chewable): 100 mg; 500 mg.
Ivermectin	Tablet: 3 mg
Antifilarials	
Albendazole	Tablet (chewable): 400 mg.

Bhim hospital formulary list

Diethylcarbamazine	Tablet: 50 mg; 100 mg (dihydrogen citrate).
Antibiotics	
Penicillins	
Flucloxacillin	Capsules: 250 mg, 500 mg
Phenoxyethylpenicillin	Powder for oral liquid: 250 mg (as potassium salt)/5 ml. Tablet: 250 mg (as potassium salt).
Amoxicillin	Powder for oral liquid: 125 mg (as trihydrate)/5 ml; 250 mg (as trihydrate)/5 ml [c]. Solid oral dosage form: 250 mg; 500 mg (as trihydrate).
Ampicillin	Powder for Injection: 500 mg; 1 g (as sodium salt) in vial.
Cloxacillin	Capsules: 500 mg; 1 g (as sodium salt). Powder for Injection: 500 mg (as sodium salt) in vial. Powder for oral liquid: 125 mg (as sodium salt)/5 ml.
Procaine benzylpenicillin	Powder for Injection: 1 g (=1 million iu); 3 g (=3 million iu) in vial.
Cephalosporins	
Cefadroxil	Capsules: 500 mg, 1000 mg; Tablet: 125 mg, 250 mg; oral suspension: 125 mg/5 ml, and 250 mg/ml.
Cefpodoxime	Oral suspension: 50 mg/ml, 100 mg/ml; Tablet: 100 mg, 200 mg
Cefazolin	Powder for Injection: 1 g (as sodium salt) in vial.
Cefixime	Capsules or Tablet: 200 mg; 400 mg (as trihydrate). Powder for oral liquid: 100 mg /5 ml

Bhim hospital formulary list

Cefalexin	Powder for reconstitution with water: 125 mg/5 ml; 250 mg/5 ml (anhydrous). Solid oral dosage form: 250 mg (as mono hydrate). .
Cefotaxime	Powder for Injection: 250 mg per vial (as sodium salt)
Cefuroxime	Powder for Injection: 250 mg, 750 mg, 1.5 g (as sodium salt) in vial
Ceftriaxone	Powder for Injection: 250 mg; 1 g (as sodium salt) in vial.
Ceftazidime	Powder for Injection: 250 mg or 1 g (as pentahydrate) in vial.
Macrolides	
Clarithromycin	Solid oral dosage form: 500 mg. Powder for oral liquid: 125 mg/5 ml; 250 mg/5 ml
Azithromycin	Tablet: 500 mg (anhydrous). Oral liquid: 200 mg/5 ml
Erythromycin	Tablet: 100 mg, 250 mg, 500 mg; drops: 100 mg/ml; oral suspension: 100 mg/5 ml
Quinolones and fluoroquinolones	
Levofloxacin	Tablet: 250 mg, 500 mg. Infusion: 500 mg/ 100 ml.
Moxifloxacin	Tablet: 400 mg
Nalidixic acid	Oral suspension: 300 mg/5 ml; Tablet: 500 mg

Bhim hospital formulary list

Ofloxacin	Tablet: 100 mg and 200 mg, i.v. infusion: 200 mg/100 ml. Solution: 0.3% (3 mg/ml)
Ciprofloxacin	Oral liquid: 250 mg/5 ml (anhydrous) . Solution for iv infusion: 2 mg/ ml (as hyclate) Tablet: 250 mg (as hydrochloride).
Others	
Chloramphenicol	Capsules: 250 mg.
	Oily suspension for Injection*: 0.5 g (as sodium succinate)/ ml in 2- ml ampoule. only for the presumptive treatment of epidemic meningitis in children older than 2 years and in adults.Oral liquid: 150 mg (as palmitate)/5 ml.
Metronidazole	Injection: 500 mg in 100- ml vial.Oral liquid: 200 mg (as benzoate)/5 ml.; 1 g Tablet: 500 mg.
Gentamicin	Injection: 10 mg; 40 mg (as sulfate)/ ml i n 2-ml vial.
Meropenem	Powder for Injection: 500 mg (as trihydrate); 1 g (as trihydrate) in vial
Vancomycin	Powder for Injection: 500 mg (as hydrochloride) in vial.
Amikacin	Injection: 250 mg (as sulfate)/ml in 2- ml vial
Nitrofurantoin	Oral liquid: 25 mg/5 ml Tablet: 100 mg.

Bhim hospital formulary list

Doxycycline	Oral liquid: 25 mg/5 ml; 50 mg/5 ml (anhydrous) Solid oral dosage form: 50 mg ; 100 mg (as hyclate). Powder for Injection: 100 mg in vial
Anti leprosy medicines	
Clofazime	Capsule: 50 mg, 100 mg
Dapsone	Tablet: 50 mg , 100 mg
Rifampicin	Capsule or tablet: 150 mg, 300 mg
*Combine therapy is preferred to prevent the emergence of drug resistance	
Anti- tubercular medicines	
Ethambutol	Tablet: 100 mg, 400 mg, 600 mg
Etambutol + Isoniazid	Tablet: 400 mg + 150 mg
Ethambutol + Ripampicin + Isoniazid	Tablet: 275 mg + 150 mg + 75 mg
Ethambutol + ripampicin + Isoniazid + pyrazinamide	Tablet: 275 mg + 150 mg + 75 mg + 400 mg
Isoniazid	Tablet: 50 mg, 100 mg, 3000 mg
Isoniazid + Rifampicin	Tablet: 60 mg + 60 mg , 50 mg +75 mg, 75 mg + 150 mg
Isoniazid + Rifampicin + pyrazinamide	Tablet: 30 mg + 60 mg + 150mg , 50 mg +75+ 150 mg
Rifampicin	Capsule or tablet : 150 mg , 300 mg, 450 mg
Streptomycin powder for injection 1 g in vial	
*2 nd line medicines for the treatment of multi-drug resistant tuberculosis (MDR-TB): to be made available only in specialized centre adhering standard treatment protocol	
Amoxicillin + clavulanic acid	tablet: 500 mg + 125 mg, 875 mg + 125 mg
Antifungal drugs	

Bhim hospital formulary list

Amphotericin b	Liposomal 50 mg: 50 mg powder for solution for infusion vials. Intravenous: 50 mg powder for solution for infusion vials. Amphotericin B (as amphotericin B phospholipid complex) 5 mg per ml: 100 mg/20 ml concentrate for suspension for infusion vial
Clotrimazole	Cream 1%, pessary: 100 mg, mouth paint: 1% w/v, ear drops: 1%.
Fluconazole	Capsules: 50 mg, 150 mg, 200 mg; Tablet: 100 mg; oral suspension: 10 mg/ml, 40 mg/ml; infusion: 2 mg/m
Griseofulvin	Tablet: 250 mg, 125 mg
Itraconazole	Oral solution: 10 mg/ml; Tablet: 100 mg
Ketoconazole	topical gel; foam; cream: 2%; shampoo: 1%, 2%; Tablet: 200 mg.
Nystatin	Oral liquid: 50 mg/5 ml, mouth paint: 100000 iu/ml. Tablet: 500,000 units, cream, pessary 100,000units/ml
Fixed dose combinations	
Piperacillin + tazobactam	Powder for Injection: 2 g (as sodium salt) + 250 mg (as sodium salt); 4 g (as sodium salt) + 500 mg (as sodium salt) in vial

Bhim hospital formulary list

Sulfamethoxazole + trimethoprim	Injection: 80 mg + 16 mg/ ml in 5- ml ampoule; 80 mg + 16 mg/ ml in 10- ml ampoule. Oral liquid: 200 mg + 40 mg/5 ml. Tablet: 100 mg + 20 mg; 400 mg + 80 mg; 800 mg + 160 mg.
Amoxicillin + clavulanic acid	Oral liquid: 125 mg amoxicillin + 31.25 mg clavulanic acid/5 ml and 250 mg amoxicillin + 62.5 mg clavulanic acid/5 ml [c]. Tablet: 500 mg (as trihydrate) + 125 mg (as potassium salt). Powder for Injection: 500 mg (as sodium) + 100 mg (as potassium salt); 1000 mg (as sodium) + 200 mg (as potassium salt) in vial.
Ampicillin + cloxacillin	Capsules :250 mg + 250 mg
Cephodoxime + potassium clavunate	Suspension: 50 mg+ 31.25 mg/5ml Tablet : 200 mg+ 125 mg
Cefixime + potassium clavunate	Tablet : 200 mg+ 125 mg Suspension: 50 mg+ 31.25 mg/5ml
Ampicillin + sulbactam	Powder for solution: 1.5 g (ampicillin 1 g/ sulbactam 0.5 g), 3 g (ampicillin 2 g/sulbactam 1 g), 15 g (ampicillin 10 g/ sulbactam 5 g).
Metronidazole+ diloxanidefuroate	Tablet:400mg+500mg Syrup: 100mg+ 125 mg, 5ml Suspension ,100mg/5ml
Anti-herpes drugs	
Acyclovir	Powder for injection 250 mg in vial, 200 mg, 400 mg , 800 mg
Anti protozoal medicines	

Bhim hospital formulary list

Anti amoebic and anti giardiasis medicines	
Metronidazole	Tablet: 200 mg, 400 mg: oral liquid: 200 mg/ 5 ml
Tinidazole	500 mg
6 DERMATOLOGICAL MEDICINES	
Antifungal medicines	
Miconazole	Cream or ointment: 2% (nitrate).
Terbinafine	Cream: 1% or ointment: 1% terbinafine hydrochloride.
Clotrimazole	Cream, 1 %
Fluconazole	Capsule 150 mg\
Benzoic acid + salicylic acid	Ointment or cream, 6% + 3%
Anti-infective medicines	
Mupirocin	Cream (as mupirocin calcium): 2%. Ointment: 2%.
Povidone iodine	Solution, 5%
Gention violet	Aqueous solution 1%
Potassium permanganate	Aqueous solution: 1:10000.
Silver sulfadiazine	Cream: 1%.
Anti-inflammatory and antipruritic medicines	
Betamethasone	Cream or ointment: 0.1% (as valerate)
Calamine lotion	Lotion, 15%
Hydrocortisone	Cream or ointment: 1% (acetate).

Medicines affecting skin differentiation and proliferation	
Benzoyl peroxide	Cream or lotion: 5%.
Salicylic acid	Cream, 5%.
Urea	Cream or ointment: 5%; 10%.
Scabicides and pediculicides	
Permethrin	Cream: 5%. Lotion: 5 %
FIXED DOSE COMBINATIONS	
Clobetasole+ Gentamycin	ointment
Clobetasole+ Gentamycin+ Miconazole	ointment
	ointment
Clobetasole+ Salicylic acid	ointment
Gentamycin +betamethasone+ iodochlorohydroxyquinoline +clotrimazole	5gm cream
Neomycin+Polymyxin b+ Bacitracin	Ointment: 5gm
7 DISINFECTANTS AND ANTISEPTICS	
Antiseptics	
Chlorhexidine	Solution: 5% (digluconate).
Povidone iodine	Solution: 10% (equivalent to 1% available iodine).
Disinfectants	
Alcohol based hand rub	Solution: containing ethanol 80% volume /volume Solution: containing isopropyl alcohol 75% volume/volume
Chlorine base compound	Powder: (0.1% available chlorine) for solution.
Chloroxlenol	Solution: 4.8%.
8 MEDICINES FOR ENDOCRINE DISORDERS	
Adrenal hormones and synthetic substitutes	
Hydrocortisone	Tablet: 5 mg; 10 mg; 20 mg.

Bhim hospital formulary list

	Powder for injection, 100 mg (as succinate) in vial .
Beclomethasone	Aerosol inhaler: 50 µg, 100 µg and 200 µg per metered dose
Betamethasone	Drops: 0.5 mg/ml; Injection: 4 mg/ml; Tablet: 0.5 mg
Cortisone acetate	Tablet: 5 mg and 25 mg
Dexamethasone	Tablet: 0.5 mg; Injection: 4 mg/ml in 1 mg ampule
Methyl prednisolone	Tablet: 4 mg, 8 mg and 16 mg; Injection: 250 mg/via
Prednisolone	Tablet: 5 mg, 10 mg and 20 mg
Fluridicortisone	Tablet: 100mcg (acetate)
Estrogens	
Ethinylestradiol	Tablet 50 mg
Medroxyprogesterone acetate	Tablet: 5 mg.
Progesterone	
Noerthisterone	Tablet: 5 mg
Miscellaneous	
Ring pessary	
Ovulation inducers	
clomifene	Tablet 50 mg
Medicines for diabetes	
Insulin analogues	
Insulin aspart (short duration with rapid action)	Injection solution: 100 units/ml
Insulin glargine	Injectable solution: 100 units/ml, 300 units/ml (prefilled syringe)
Insulin isophane (NPH)	Injection: 40 units/ml
Insulin lispro	Injectable solution: 100 units/ml
Insulin protamine zinc (pzi)	Injection: 100 units/ml

Bhim hospital formulary list

Insulin soluble	Injection: 40 units/ml and 100 units/ml
Insulin zinc suspension (insulin semilente, insulin lente, insulin ultralente)	Injection: 40 units/ml; sterile, neutral suspension of porcine insulin or of human insulin in the form of a complex obtained by the addition of a suitable zinc salt
Oral hypoglycaemic agents	
Acarbose	Tablet: 50 mg, 25 mg
Metformin	Solid oral dosage form: 500 mg, 850 mg, 1000 mg
Sitagliptin	Tablet: 25 mg, 50 mg and 100 mg
Linagliptin	Tablet : 2.5 mg, 5 mg
Chlorpropamide	Tablet: 250 mg
Gliclazide	Solid oral dosage form: (controlled-release Tablet) 40 mg & 80 mg.
Glibenclamide	Tablet: 2.5 mg and 5 mg
Glimeperide	Tablet: 1 mg, 2 mg, 3 mg and 4 mg
Glipizide	Tablet: 5 mg
Pioglitazone	Tablet: 15 mg and 30 mg
Medicines for hypoglycemia	
Glucagon	Injection: 1 mg/ ml.
Diazoxide	Oral liquid: 50 mg/ml
	Tablet: 50 mg
FIXED DOSE COMBINATIONS	
Metformin Hcl+glimipride	Tablet : SR 1000mg+ 1mg , 500mg+ 1mg, 500mg + 2 mg
Metformin + sitagliptin	Tablet : 100mg + 50 mg, 850 mg+ 50 mg
Thyroid hormones and anti thyroid medicines	

Bhim hospital formulary list

Levothyroxine	Tablet: 12.5 mcg , 25mcg ; 50 mcg; 75 mcg, 100 mcg (sodium salt).
Anti thyroid medicines	
Carbimazole	Tablet: 5mg
Propylthiouracil	Tablet: 50 mg.
Lugol's solution	Oral solution (Lugol's solution): 5% w/v of iodine and 10% w/v of potassium iodide
Propranolol	. Tablet: 10 mg, 20 mg
Propylthiouracil	Tablet: 50 mg.
9 VACCINES	
<i>Recommendations for all</i>	
Hepatitis b vaccine	
Poliomyelitis vaccine	
Diphtheria vaccine	
Measles vaccine	
Pertussis vaccine	
Tetanus vaccine	
10 GASTROINTESTINAL MEDICINES	
Pancreatic enzymes[c]	Age-appropriate formulations and doses including lipase, protease and amylase.
Antacid and Antiulcer medicines	
Fixed dose combinations	
Aluminium hydroxide + magnesium hydroxide + simethicone	Suspension: 225mg+200 mg+25 mg/ 5 ml,
Aluminium hydroxide + magnesium hydroxide	Syrup:175ml , tablet:250 mg + 250 mg
(*tablet containg magnesium trisilicate 500 mg may be used)	
Omeprazole	Capsule: 20 mg.
Pantoprazole	Injection: 40 mg in vial
	Tablet: 40 mg.
Lansoprazole	Capsules: 30 mg
Rabeprazole	Tablet: 10 mg and 20 mg

Bhim hospital formulary list

Esmoprazole	Tablet: 20 mg and 40 mg
Ranitidine	Injection: 25 mg/ ml (as hydrochloride) in 2-ml ampoule.
Ulcer protective drugs	
Sucralfate	Tablet: 1g Syrup: 100 ml
Antiemetic medicines	
Metoclopramide	Injection: 5 mg (hydrochloride)/ ml in 2- ml ampoule. Oral liquid: 5 mg/5 ml [c]. Tablet: 10 mg (hydrochloride).
Domeperidone	Injection: 4 mg/ ml in 1- ml ampoule (as disodium phosphate salt). Oral liquid: 0.5 mg/5 ml; 2 mg/5 ml. Solid oral dosage form: 0.5 mg; 0.75 mg; 1.5 mg; 4 mg.
Ondansetron	Tablet: 10 mg Injection:2 mg(as HCl)/ ml in 2 ml, 4ml vial
Itopride HCl	SR Tablet: 50MG. 150 MG
Drugs for constipation (Laxatives)	
Stool softners	
Liquid paraffin	Liquid solution
purgatives	
Bisacodyl	Tablet 15 mg
Isapghula husk	Oral powder
Lactulose	Solution:3.35 mg/ 5 ml
Magnesium sulfate	Oral powder, 500 g
Drugs used in diarrhea	
Oral rehydration	
Oral rehydration salts	Ors powder for dilution in 1 L (WHO recommended formula)
*In case of cholera a higher concentration of sodium may be required	

Medicine for diarrhea in children	
Zinc sulfate*	Dispersible Tablet: equivalent to zinc 10 mg, 20 mg Oral solution, 10 mg/5 ml in 50-ml bottle.
*In acute diarrhea, zinc sulfate should be used as an adjunct to oral rehydration salts	
Antispasmodic medicines	
Hyoscine butylbromide	Injection: 20mg/ml
	Tablet: 10 mg, 20 mg
Drotaverine hydrochloride	Tablet: 40 mg, 80 mg
11 Ophthalmological Preparations, Ear , Nose and throat preparations	
Anti-infective agents	
Ciprofloxacin	Eye ointment: 1 % solution(eye/ ear drops): 0.3% (as hydrochloride)
Ofloxacin	Solution (eye drop): 0.3 %
Chloramphenicol	Eye drops: 0.5 %, eye ointment: 1%
Polymyxin b	Eye ointment: containing polymyxin b sulfate (190,000 units) and bacitracin zinc (500 units/gm)
Acyclovir, fluconazole, gentamycin	Ointment 3 %
Tetracycline	Eye/ ear drops :0.3 %, eye ointment:0.3%, 1 %
Anti-inflammatory agents	
Prednisolone	Solution (eye drops): 0.5% (sodium phosphate).
Fluorometholone+ neomycin	eye drops: 1%
Flurbiprofen	Eye drops: 0.03%
Ear, Nose and throat preparations	
Betamethasone	Ear drop/ cream: 0.05%

Bhim hospital formulary list

Bismuth iodoform paraffin	Solution :70%
chloramphenicol	Ear drop5%
Ciprofloxacin	Ear drops 0.3%
clotrimazole	Ear drop 1%
Ichthammol + glycerin	Ear drop 10%+ 5 %
lignocaine	Topical (viscous), 2% , 4 %
oxymetazoline	Solution (nasal drops), 0.025% +0.05%
Sodium bicarbonate + glycerin	Ear drop 1% +5%
12 CARDIOVASCULAR DRUGS	
ANTI-ANAEMIA MEDICINES	
Cyanocobalamin	Injection:30 mcg/ml
Folic acid	Tablet: 5 mg
FIXED DOSE COMBONATIONS	
Ferrous salt + folic acid	Tablet: equivalent to 100 mg iron + folic acid 5 mg
Medicines affecting coagulation	
Enoxaparin	Injection: ampoule or pre-filled syringe 20 mg/0.2 ml; 40 mg/0.4 ml; 60 mg/0.6 ml; 80 mg/0.8 ml; 100 mg/1 ml; 120 mg/0.8 ml; 150 mg/1 ml
Heparin sodium	Injection: 1000 iu/ ml; 5000 iu/ ml; 20 000 iu/ ml in 1- ml ampoule.
Protamine sulfate	Injection: 10 mg/ ml in 5- ml ampoule.
Tranexamic acid	Tablet: 500 mg, Injection: 100 mg/ ml in 10- ml ampoule.
Anti platelet drugs	
Aspirin	Tablet: 75 mg,150 mg
Clopidogrel	Tablet: 75 mg
BLOOD PRODUCTS OF HUMAN ORIGIN AND PLASMA SUBSTITUTES	
Human immunoglobulins	

Bhim hospital formulary list

Anti-D immunoglobulin	Injection: 250 micrograms in single-dose vial.
Anti-rabies immunoglobulin	Injection: 150 IU/ ml in vial.
Anti-tetanus immunoglobulin	Injection: 500 IU in vial.
Antianginal medicines	
Metoprolol	Tablet: 12.5 mg; 25 mg, 50 mg
Carvedilol	Tablet: 1.25 mg; 5 mg.
Glyceryl trinitrate	Solution, Injection 5 mg/ ml. 2.6 mg (25Tablet/bottle)
Isosorbide dinitrate	Tablet (sublingual): 5 mg, 10 mg
Isosorbide mononitrate	Tablet 10 mg, 20 mg, 40 mg Sr Tablet: 30 mg
Verapamil	Tablet: 40 mg; 80 mg (hydrochloride).
Diltiazem	Tablet 30 mg, 60 mg
Antiarrhythmic medicines	
Atenolol	25mg, 50 mg
Digoxin	Tablet: 250 micrograms.
Epinephrine (adrenaline)	Injection: 100 micrograms/ ml (as acid tartrate or hydrochloride) in 10- ml ampoule.
Lidocaine	Injection: 20 mg (hydrochloride)/ ml in 5- ml ampoule.
Amiodarone	Tablet: 100 mg
Antihypertensive medicines	
Amlodipine	Tablet: 5 mg, 2.5 mg (as maleate, mesylate or besylate).
Bisoprolol	Tablet: 1.25 mg; 5 mg.
Enalapril	Tablet: 2.5 mg; 5 mg, (as hydrogen maleate).
Hydrochlorothiazide	Tablet: 12.5 mg, 25 mg
Losartan	Tablet: 25 mg; 50 mg
Methyldopa	Tablet: 250 mg.

Bhim hospital formulary list

*Drugs used in the management of pregnancy included hypertension only	
Nifedipine	Tablet: 10 mg, 20 mg
Prazoxin	Tablet: 500 mcg,, 1mg
Medicines used in heart failure	
Digoxin	Tablet: 62.5 mcg, 250 mcg, injection: 250 mcg/ml in 2ml ampoule.
Furosemide	Injection: 10 mg/ ml in 2- ml ampoule. Tablet:20 mg, 40 mg.
Ramipril	Tablet: 2.5 mg; 5 mg (as hydrogen maleate).
Losartan	Tablet: 25 mg; 50 mg
Spironolactone	Tablet: 25 mg.
Lipid-lowering agents	
Atorvastatin	Tablet: 5 mg; 10 mg; 20 mg
Rosuvastatin	Tablet: 5 mg; 10 mg; 20 mg
Fenofibrate	Tablet: 160 mg
Diuretics	
Amiloride	Tablet: 5 mg (hydrochloride).
Furosemide	Injection: 10 mg/ ml in 2- ml ampoule.
	Tablet: 20 mg, 40 mg.
Mannitol	Injectable solution: 10%; 20%.
Spironolactone	Tablet: 25 mg, 50 mg
Hydrochlorothiazide	Tablet: 12.5 mg, 25 mg.
FIXED DOSE COMBINATIONS	
Amlodipine besilate + atenolol	Tablet :2.5 mg+ 50 mg/ 2.5 mg + 25 mg / 5 mg + 25 mg /5 mg + 50 mg
Amlodipine besilate + losartan potassium	Tablet : 2.5 mg+ 50 mg/ 2.5 mg + 25 mg/5 mg + 50 mg
Atenolol+ + chlorthalidone	Tablet : 50 mg + 12.5 mg /50 mg+ 25 mg
Losartan potassium + hydrochlorthiazide	Tablet : 25mg +12.5 mg / 50 mg + 12.5 mg / 50 mg + 25 mg

Bhim hospital formulary list

Ramipril +hydrochlorthiazide	Tablet: 5mg+ 12.5mg Tablet
Telmisartan + amlodipine	Tablet: 40 mg + 5 mg; 80 mg + 5 mg; 80 mg + 10 mg
Telmisartan + hydrochlorothiazide	Tablet: 40 mg + 12.5 mg; 80 mg + 12.5 mg; 80 mg + 25 mg
13 MEDICINES FOR REPRODUCTIVE HEALTH AND PERINATAL CARE	
Contraceptives	
Oral hormonal contraceptives	
Ethinylestradiol + levonorgestrel	Tablet: 30 micrograms + 150 micrograms.
Ethinylestradiol + norethisterone	Tablet: 35 micrograms + 1 mg.
Levonorgestrel	Tablet: 30 micrograms; 750 micrograms (pack of two); 1.5 mg.
Intravaginal contraceptives	
Progesterone	Progesterone-releasing vaginal ring containing 2.074 g of micronized progesterone. Capsules: micronized progesterone 100mg *For use in women actively breastfeeding at least 4 times per day
Antioxytocics (tocolytics)	
Nifedipine	Immediate-release Capsules: 10 mg.
Other medicines administered to the mother	
Dexamethasone	Injection: 4 mg/ ml dexamethasone phosphate (as disodium salt)
Tranexamic acid	Tablet: 500 mg, Injection: 100 mg/ml in 10-ml ampoule

14 MEDICINES ACTING ON THE RESPIRATORY TRACT	
Anti-asthmatic medicines and medicines for chronic obstructive pulmonary disease	
Beclometasone	Inhalation (aerosol): 50 micrograms (dipropionate) per dose; 100 micrograms (dipropionate) per dose (as free forms).
Budesonide	Inhalation (aerosol): 100 micrograms per dose; 200 micrograms per dose.
Epinephrine (adrenaline)	Injection: 1 mg (as hydrochloride or hydrogen tartrate) in 1- ml ampoule.
Ipratropium bromide	Inhalation (aerosol): 20 micrograms/metered dose.
Salbutamol	Inhalation (aerosol): 100 micrograms (as sulfate) per dose. Injection: 50 micrograms (as sulfate)/ ml in 5- ml ampoule. Metered dose inhaler (aerosol): 100 micrograms (as sulfate) per dose. Respirator solution for use in nebulizers: 5 mg (as sulfate)/ ml.

Bhim hospital formulary list

Tiotropium	Powder for inhalaton, Capsules: 18 micrograms Inhalation solution: 1.25 micrograms; 2.5 micrograms per actuation
FIXED DOSE COMBINATIONS	
Budesonide + formeterol	Dry powder inhaler: 100 mcg + 6 mcgper dose; rotaCapsules : 100mcg + 6mcg / 200 mcg + 6 mcg per dose/ 400mcg + 6mcg
Salmeterol + fluticasone	Inhaler/ mdi: 250mcg RotaCapsules: 50mcg+ 250mcg
15 SOLUTIONS CORRECTING WATER, ELECTR OLYTE AND ACID–BASE DISTURBANCES	
Oral	
Oral rehydration salts	ORS Powder for dilution in 1 L (as per WHO recommended formula).
Potassium chloride	Solution 30 ml
Infusions	
Glucose	Injectable solution: 5% (isotonic); 10% (hypertonic); 50% (hypertonic).
Glucose with sodium chloride	Injectable solution: 4% glucose,+ 0.18% sodium
Potassium chloride	Injectablesolution : 15 % in 20 ml ampoule.
Sodium chloride	Injectable solution: 0.9% isotonic(normal saline)
Sodium lactate, compound solution	Injectable solution: 7.5 % solution in 10 ml ampoule

Bhim hospital formulary list

Miscellaneous	
Water for Injection	Injection: 5 ml, 10 ml ampoules.
16 VITAMINS AND MINERALS	
Ascorbic acid	Tablet: 500 mg.
Calcium	Tablet: 500 mg (elemental).
Colecalciferol	Oral liquid: 400 iu/ ml. Solid oral dosage form: 400 iu ; 1000 iu.
Ergocalciferol	Oral liquid: 250 micrograms/ ml (10 000 iu/ ml). Solid oral dosage form: 1.25 mg (5000 iu).
Pyridoxine	Tablet: 25 mg (hydrochloride).
Retinol	Tablet (sugar coated):10000IU; 20000 IU ; Oral oily solution:100000 IU in multi dose dispenser; water miscible injection: 100000 IU in 2ml ampoule
Riboflavin	Tablet: 5 mg.
Thiamine	Tablet: 50 mg , 100 mg
Calcium gluconate	Injection: 100 mg/ ml in 10- ml ampoule.
FIXED DOSE COMBINATIONS	
Multivitamin	
Vitamin b complex	
Calcium carbonate + d3	Tablet: 500mg + 250mg
Methylcobalamin + pregabalin	Capsules: 75 mg + 1500 mcg
Thiamine + calcium pantothenate + pyridoxine	Tablet :10 mg + 50 mg + 3 mg
17 MEDICINES FOR DISEASES OF JOINTS	
Medicines used to treat gout	
Allopurinol	Tablet: 100 mg, 300mg
Colchicine	Tablet: 0.5 mg
Febuxostat	Tablet: 40 mg, 80 mg
Probenecid	Tablet: 500 mg
Non-steroidal anti-inflammatory drugs (NSAIDs)	

Non-selective cyclo-oxygenase (COX) inhibitors	
Acelecofenac	Tablet: 100 mg, 200 mg (sr)
Aspirin	Tablet: 75 mg, 150 mg
Diclofenac	Tablet: 50 mg and 100 mg; Injection: 25 mg/ml; gel: 3% • diclofenac potassium: Tablet: 25 mg, 50 mg
Ibuprofen	Tablet: 200 mg, 400 mg; oral liquid: 100mg/5ml
Indomethacin	Capsules: 25 mg, 50 mg, 75 mg; modified-release Capsules: 75 mg; suppositories: 100 mg
Mefenamic acid	Tablet: 500 mg, Capsules 250 mg; oral suspension: 50 mg/5ml
Paracetamol	Pediatric oral solution: 150 mg/ml in a suitable flavored vehicle; oral suspension: 125mg/5ml, Tablet 500 mg; Injection: 150 mg/ml; rectal suppositories: 120, 325, 650 mg; infusion: 1000mg/100ml
SELECTIVE COX-2 INHIBITOR	
Celecoxib	Capsules: 50, 100, 200 and 400 mg
Etoricoxib	Tablet: 60 mg, 90 mg
Centrally acting muscle relaxants	
Baclofen	Tablet: 10 mg, 20 mg; oral solution: 1 mg/m
Tizanidine	Tablet: 2 mg, 4 mg
18 DRUGS USED IN DENTAL DISORDERS	

COMMON ANTIMICROBIALS USED IN DENTISTRY	
ANTIBACTERIAL AGENTS	
Amoxicillin	Oral preparations- dispersible Tablet, syrup, and Capsules 125 mg, 250 mg, 500 mg; adults: 250-500mg, three times a day; children:20-40 mg/kg/day in three divided doses; suspension- 125 mg per 5 ml, 250 mg per 5 ml
Amoxicillin + clavulanic acid	Tablet (for adults): amoxicillin 250mg + clavulanic acid 125mg; amoxicillin 500mg + clavulanic acid 125mg; amoxicillin 500mg + clavulanic acid 500mg; Tablet (for children): amoxicillin 125mg + clavulanic acid 31.25mg; syrup (30ml): amoxicillin 125mg + clavulanic acid 31.25mg per 5ml; amoxicillin 250mg + clavulanic acid 125mg per 5ml
Azithromycin	Adult dose: 500 mg of Tablet
Clindamycin	Adult dose: 150-300 mg 6 hour
Ofloxacin	200-400 mg once daily
Tetracycline	Oral preparations- Capsules and Tablet 250mg and 500mg adults: 1gm daily in 2-4 divided doses (maximum of 2gm/day) children: 20-40 mg/kg/day in 2-4 divided doses

Bhim hospital formulary list

Doxycycline	oral preparations- Capsules and Tablet 50mg and 100mg; adults: first day- 100 mg 2 times/day followed by 100mg one per day; children: 5 mg/kg/day in 2 divided doses
Antiprotozoal	
Metronidazole	Oral preparations: Tablet: 200mg, 400mg; suspension: 100mg/5ml suspension, 200mg/5ml suspension.; Injection nnf 2018 441 preparations: 500mg/100ml iv infusions; adults: 400mg three times a day; children: 30-50mg per kg weight per day in divided doses
TOPICAL ANTIMICROBIALS	
Povidone iodine	1% used as oral antiseptic (betadine mouthwash),
Desensitizing agents	
Sodium fluoride	2% solution or gel; 0.188-0.254% with available f ion concentration of 650ppm in dentifrice form *sp; rinse 0.05- 0.2%; varnish 5-6%
Anti-plaque agents	
Chlorhexidine (bisbiguanides)	Mouthwash (0.12% or 0.2%); gel (1%); sprays (0.2%); varnishes; periochip (2.5 mg of chlorhexidinegluconate)

Annex 1: Choice of drugs for common problems during pregnancy			
S.n	Drug class (condition)	Safety uncertain/unsafe	Safer alternative
1	Antiemetics(morning sickness,other types of vomiting)	Domperidone (x),ondansetron	Promethazine,doxylamine,dicyclomine,prochlorperazine,metoclopramide
2	Drugs for peptic ulcer and GERD	Cimetidine,lansoprazole,mosaprid e	Ranitidine,famotidine,omeprazole, pantoprazole
3	Laxatives(constipation)	Senna,bisacodyl,docusates,saline purgative	Dietary fibre,ispaghula,lactulose
4	Antidiarrhoeals	Diphenoxylate-atropine,loperamide	Oral rehydration salts
5	Analgesics (headache, bodyache,joint pain,visceral pain)	Aspirin,metamizol, NSAIDs,COX-2 inhibitors,codeine,morphine (x), pethidine,tramadol	Paracetamol, ibuprofen (low dose)
6	Cold-cough remedies	Codeine, dextromethorpan,bromhexine,expectorants	Xylometazoline,oxymetazoline,budesonide
7	Antiallergics	Cetirizine,loratadine, fexofenadine	Chlopheniramine,promethazine
8	Antibacterials(systemic bacterial infections)	Cotrimoxazole,fluoroquinolones(x),tetracycline(x),doxycycline(x),chloramphenicol (X),gentamycin,streptomycin (x),kanamycin(X),tobramycin(X),clarithromycin,azithromycin,clindamycin,vancomycin,nitrofurantoin	Penicillin G,ampicillin,amoxicillin-clavulanate,cloxacillin,pipracillin,cephalosporins,erythromycin
9	Antitubercular	Streptomycin (X)	Isoniazid,rifampicin,ethambutol,pyrazinamide
10	Antiamoebic	Metronidazole,tinidazole,quiniodechlor	Diloxanidefuroate,paromomycin
11	Antimalarial	Artemether,artesunate,primaquine (X)	Chloroquine,mefloquine,proguanil,quinine (only 1 st trimester),pyrimethamine+sulfadoxine (only single dose)
12	Anthelmintic	Albendazole(X),mebendazole(X),ivermectin,pyrentel pamoate,diethylcarbamazine (X)	Peprazine,niclosamide,praziquantel
13	Antifungal(superficial and deep mycosis)	Amphotericin B (X),fluconazole,itraconazole (X),ketoconazole (X),griseofulvin (X) terbinafine	Clotrimazole,nystatin, tolnaftate

Bhim hospital formulary list

14	Antiretroviral (HIV-AIDS)	Didanosine,abacavir,indinavir,ritonavir	Zidovudine,Lamivudine,tenofovir,nevirapine,nelfinavir,saquinavir,etavirenz
15	Antiviral (non retroviral)	Acyclovir,ganciclovir (X),Foscamet (X),Amantadine (X),vidarabine (X), α -interferon (X)	—
16	Antihypertensives	ACE inhibitors (X), Angiotensin antagonists (X), thiazide diuretics, furosemide,propranolol, nitroprusside	Methyldopa,hydralazine,atenolol, metoprolol, pindolol, nifedipine,prazosin, clonidine
17	Antianaemic	—	Iron salts (orall), iron dextran (I,m), folic acid, vit B12
18	Antidiabetics	Sulfonylureas (X), metformin (X), pioglitazone, repaglinide, nateglinide,acarbose(X)	Insulin (preferably human insulin)
19	Corticosteroids	Betamethasone, Dexamethasone, (high dose and prolonged use)	Inhaled corticosteroids, topical corticosteroids, prednisolone oral (low dose)
20	Thyroid hormone (hypothyroidism)	—	Thyroxine
21	Antithyroid drugs (thyrotoxicosis)	Carbimazole, radioactive iodine (X), iodine	propylthiouracil
22	Antipsychotic (schizophrenia)	Chlorpromazine, fluphenazine (X), clozapine, olanzapine, risperidone	Haloperidol, trifluoperazine
23	Antimanic (bipolar illness)	Lithium carbonate, valproate, carbamazepine	—
24	Antidepressants	Trimipramine (x), dothiepin (X), sertraline, paroxetine, citalopram, trazodone, venlafaxine, moclobemide	Amitriptyline, imipramine, fluoxetine
25	Anticoagulants (htromboembolism)	Warfarin (X), acenocoumarol, phenindione (X)	Heparin (unfractionated), heparin (LMW)
26	Antiasthmatic	Theophylline,ketotifen (X), muontelukast, zafirlukast, systemic corticosteroids	Salbutamol/salmeterol ipratropium bromide baclomethasone/budesonide sodium cromoglycate
X*= drugs contraindicated in pregnancy			

Annex 2: Drugs Whose Amount In Milk Is Too Small To Be Harmful To The Infant Or Those Found To Be Safe In Ordinary Doses	
Acetazolamide	Ipratropium Br. (inhalation)
Albendazole	Iron dextran (i.m)
Antacids	Iron salts (oral)
Antifungal drugs (topical)	Ketoprofen
Aspirin (low dose)	Lidocaine
Baclofen	loperamide
Beclomethasone (inhaled)	Mebendazole
Benzyl benzoate (topical)	Methyldopa
Bupivacaine	Naproxen
Buprenorphine	Nefopam
Cephalosporins	Niclosamide
Cloxacillin	Paracetamol
Codeine	Permethrin (topical)
Cromoglycate sodium	piperacillin
diclofenac	Piperazine
Digoxin	Piroxicam
Domperidone	Praziquantel
Ergometrine	pyrantel
Erythromycin	Pyrazinamide
Ethambutol	Salbutamol (inhalation)
Folic acid	sucralfate
Gentamycin	Terbutaline (inhalation)
Heparin	Valproate sodium
Hydralazine	Vitamins (maintenance dose)
Ibuprofen	warfarin
Insulin	

Annex 3: Drugs To Be Used With Special Precaution In Breastfeeding Women Or Drugs Contraindicated	
Drug	Comment/Possible Adverse Effect On Breast-Fed Infant
ACE inhibitors (enalapril, lisinopril)	s/p; amount in milk small, magnitude of risk not known, watch for hypotension
Acenocumarol	s/p; give prophylactic vit. k to infant
Acyclovir	s/p; significant amount in milk
Alcohol	Intoxication, reduced suckling
Allopurinol	s/secreted in milk; no data on risk to infant
Amiloride	c/I; no information on risk to infant; may reduce lactation
Aminoglycosides	s/p; risk not known, most manufacturers advise caution
Amiodarone	c/I; risk of hypothyroidism from released iodine
Amlodipine	s/p; no data on risk to infant
Amphetamines	c/I; significant amount in milk
Ampicillin/amoxicillin	s/p; diarrhea candidiasis in the infant
Androgens	c/I; masculinization of female infant, precocious development of male infant, reduced lactation
Anthraquinones (senna,etc)	c/I; diarrhea in the infant
Anticancer drugs	c/I; anemia, diarrhoea,immunosuppression
Anticonvulsants	s/p; monitor infant for side effects
Antidepressants (tricyclic)	s/p; use doses<15 mg amitriptyline per day or equivalent; monitor infant for side effects,sadation, respiratory depression
Antihistamines (H1)	s/p; significant amount in milk, watch for drowsiness, respiratory depression
Antihistamines (2 nd generation)	No data on risk to infant; manufacturers advise avoid
Antipsychotics	s/p; drowsiness, muscle dystonia; avoid chlorpromazine, haloperidol, clozapine; amount in milk small, but long term effect on developing nervous system not known
Aspirin	s/p; avoid high doses, bleeding, Reye's syndrome
Atorvastatin	avoid; no data on risk to infant
Atropine	s/p; monitor for anti-muscarinic effects
Azathioprine	c/I; immunosuppression
Azithromycin	Avoid; no information on risk to infant
Barbiturates	s/p; drowsiness, lethargy, withdrawal symptoms
Benzodiazepines	s/p; compatible in single doses; avoid repeated doses; lethargy hypotinia,reduced suckling, weight loss
Beta blockers	s/p; amount in milk generally small;bradycardia,hypotension,cyanosis
Bromocriptine	Suppresses lactation

Bhim hospital formulary list

Buspirone	Avoid; no information on risk to infant
Caffeine	Avoid regular consumption of large amounts;irritability,CNS effects
Carbamazepine	s/p; amount in milk small but monitor infant
Carbimazole	s/p; hypothyroidism, use lowest effective dose, or suspend breastfeeding
Carisoprolol	s/p; concentrated in milk; avoid
Chloramphenicol	c/I; diarrhea, bone marrow depression
Chloroquine	s/p; amount in milk small;haemolysis in <1 month old infant and in G-6-PD deficient
Cimetidine	s/p; significant amount in milk; but no harmful effect reported
Ciprofloxacin	c/I; high concentration in milk, theoretical risk of arthropathy
Clindamycin	s/p; amount in milk small, but risk of diarrhea, watch for blood in stools
Clofazimine	s/p; skin discoloration
clonidine	s/p; sedation, hypotension

C/I= Contraindicated or suspend breastfeeding

S/P=Use with special precaution while breastfeeding; and monitor infant

Annex 4: Format of addition/ deletion of medicine in Bhim hospital formulary:

Applicant name:	title:	department:
Signature:		date:
<p>1. Name of proposed drug and its detail:</p> <p>a) Generic name of proposed drug:</p> <p>b) Dosage form (tab/syrup/inj):</p> <p>c) Strength (mg, mg/ml) and packing:</p> <p>d) Name of manufacturer/manufacturers(if single manufacturer kindly specify it)</p> <p>2. Is the product in the updated national formulary or essential medicine and health supply list of Nepal? Yes <input type="radio"/></p> <p>No <input type="radio"/></p> <p>If not, is the product in the updated who essential medicine list? Yes <input type="radio"/></p> <p>No <input type="radio"/></p> <p>If no, what is the document of reference?</p> <p>3. Proposal indication for use:</p> <p>4. Pharmacological properties (mode of action, contraindication, side effects, interaction)</p>		

5. Are there standard treatment guidelines (if yes, please attach carbon copy):

6. Are there standard restriction for prescribing? (If yes, please specify)

7. Explain why it is better than the current therapy (e.g. treatment for disease for which no treatment was available, or more cost effective treatment compared to current one). Attach references.

8. Does it replace any other treatment?
9. Average dose and frequency:
10. Average duration of therapy:
11. List drugs already approved for same indication:

12. Cost of the product and per course treatment:
13. Specify the VEN classification of the item added/ deleted:

14. Estimated number of patients needing that medicine per year and estimated total expenditure per year:

15. Do you have any benefit form the company?

Checked by:
Secretary of DTC

Approved by:
Head of DTC

Bhim hospital formulary list

Comments and Recommendation: